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SECTION 1

REPORT INFORMATION
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REPORT DETAILS

Manufacturer

Address

Product Name & Product Number

Serial Number(s)

Software Version
Hardware Version

Non-Tested Variant

(See Section 1.11 Additional
Information)

Test Specification/Issue/Date
Test Plan

Start of Test

Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 3283 B25 B66 - KRD 901 892/2
Module 1 -E23F527361

Module 2 — E23F529480
CXP2021151/1 R21A984

Ri1C

KRD 901 892/1
KRD 901 892/11
KRD 901 892/21

FCC CFR 47 Part 2: 2023
FCC CFR 47 Part 27: 2023

General RA FCC Test Plan for AIR 3283 B25B66_H-2
04-July-2024
01-August-2024

Shashi Kiran Gangaraju
Vinodhini Chandrasekaran
KDB 971168 D01 v02r02
KDB 662911 D01 v02r01
ANSI C63.26-2015

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with and
FCC CFR 47 Part 2: 2023 and FCC CFR 47 Part 27: 2023. The sample tested was found to comply with
the requirements defined in the applied rules.

Test Engineer(s).

%

M

Shashi Kiran Gangaréju, Vvinddhini Chandrasekaran

This report has been amended to Issue 2 and should be read in place of Issue 1. This report has
been amended to correct the Product Name from AIR 3238 to AIR 3283 on the Title Page and
Section 1.1.
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1.2

BRIEF SUMMARY OF RESULTS

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2 and
FCC CFR 47 Part 27 is shown below.

Specification Clause
Section | FCC CFR 47 FCC CFR 47 Part | Test Description Result
Part 2 27
21 21046 2750 Maximum Peak Output Power and Peak to Average Ratio - Pass
Conducted
2.2 2.1049 27.53 Occupied Bandwidth Pass
2.3 2.1051 27.53 Band Edge Pass
2.4 2.1051 27.53 Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 Frequency Stability Pass
- 2.1053 27.53 Radiated Spurious Emissions* Pass

Testing in this Report covers only B66 (2110 MHz -2200 MHz).

For additional configurations and test cases not contained within this test report, refer to the
following report:

TUV SUD Document 75961458 Report 01 — FCC Part 24 — B25 (1930 MHz -1995 MHz) and B2
(1930 MHz -1990 MHz).

* - Testing for Radiated Spurious Emissions are recorded in the following report:
FCC Part 24/27 — Intertek Test Report reference 2310419STO-101 AIR3283 FCC2427
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13 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.
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CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)

COMMERCIAL — IN - CONFIDENCE

Config No Of RAT Carrier Bandwidth . Power (dBm)
No carriers | Band (MHz) Channel position B (MHz) Channel position M | ¢y, e position T (MHz) Power (W) per per RDNB
(MHz) carrier connector
5 21125 2155.0 2197.5 60 32.74
1 10 2115.0 2155.0 2195.0 120 35.74
Sections 2.1, 2.2,
24 25 15 2117.5 2155.0 2192.5 180 37.50
N LTE 20 2120.0 2155.0 2190.0 240 38.75
66 5 21125 N/A 2197.5 60 32.74
1 10 2115.0 N/A 2195.0 120 35.74
Section 2.3 15 2117.5 N/A 21925 180 37.50
20 2120.0 N/A 2190.0 240 38.75
5 21125 + 2117.5 2152.5 + 2157.5 2197.5 + 2192.5 2X40W 2x30.96
2 10 2115.0 + 2125.0 2150.0 + 2160.0 2195.0 + 2185.0 2x 80W 2x33.97
Section 2.2 15 2117.5 + 2132.5 21475 + 2162.5 2192.5 + 2177.5 2x 120W 2x35.74
20 2120.0 + 2140.0 2145.0 + 2165.0 2190.0 + 2170.0 2x120W 2x35.74
5 21125 + 2117.5 N/A 2197.5 + 2192.5 2x40 2x30.96
2 5 LTE 10 2115.0 + 2125.0 N/A 2195.0 + 2185.0 2x80 2x33.97
Section 2.3 66 15 2117.5 + 2132.5 N/A 2192.5 +2177.5 2x120 2x35.74
20 2120.0 + 2140.0 N/A 2190.0 + 2170.0 2x120 2x35.74
5 2112.5 + 2150.0 2135.0 + 2175.0 2160.0 + 2197.5 2x40 2x30.96
2 10 2115.0 + 2145.0 2135.0 + 2175.0 2165.0 + 2195.0 2x80 2x33.97
Section 2.4 15 2117.5 + 2140.0 2135.0 + 2175.0 2170.0 + 2192.5 2x120 2x35.74
20 2120.0 + 2140.0 2135.0 + 2175.0 2170.0 + 2190.0 2x120 2x35.74
5—15kHz SCS 21125 2155.0 2197.5 60 32.74
3 10 — 15 kHz SCS 2115.0 2155.0 2195.0 120 35.74
Section 2.1, 2.2,
24 25 15 — 15 kHz SCS 2117.5 2155.0 2192.5 180 37.50
1 NR 20 — 15 kHz SCS 2120.0 2155.0 2190.0 240 38.75
66 5—15kHz SCS 21125 N/A 2197.5 60 32.74
3 10 — 15 kHz SCS 2115.0 N/A 2195.0 120 35.74
Section 2.3 15 — 15 kHz SCS 2117.5 N/A 2192.5 180 37.50
20 — 15 kHz SCS 2120.0 N/A 2190.0 240 38.75
Document 75961458 Report 02 Issue 2 Page 6 of 99




Carrier Frequency Configuration (MHz)
Config No Of RAT Carrier Bandwidth ch | ition M P W Power (dBm)
No carriers | Band (MHz) Channel position B (MHz) annel position Channel position T (MHz) ower (W) per per RDNB
(MHz) carrier connector
5— 15 kHz SCS 2112.5 + 2117.5 2152.5 + 2157.5 2197.5 + 2192.5 2X40W 2x30.96
4 10 — 15 kHz SCS 2115.0 + 2125.0 2150.0 + 2160.0 2195.0 + 2185.0 2x 80W 2x33.97
Section 2.2 15 — 15 kHz SCS 2117.5 + 2132.5 21475 + 2162.5 2192.5 + 2177.5 2x 120W 2x35.74
20 — 15 kHz SCS 2120.0 + 2140.0 2145.0 + 2165.0 2190.0 + 2170.0 2x120W 2x35.74
5—15kHz SCS 2112.5 + 2117.5 N/A 2197.5 + 2192.5 2x40 2x30.96
4 5 NR 10 — 15 kHz SCS 2115.0 + 2125.0 N/A 2195.0 + 2185.0 2x80 2x33.97
Section 2.3 66 15 — 15 kHz SCS 2117.5 + 2132.5 N/A 2192.5 + 2177.5 2x120 2x35.74
20 — 15 kHz SCS 2120.0 + 2140.0 N/A 2190.0 + 2170.0 2x120 2x35.74
5 — 15 kHz SCS 2112.5 + 2150.0 2135.0 + 2175.0 2160.0 + 2197.5 2x40 2x30.96
4 10 — 15 kHz SCS 2115.0 + 2145.0 2135.0 + 2175.0 2165.0 + 2195.0 2x80 2x33.97
Section 2.4 15 — 15 kHz SCS 2117.5 + 2140.0 2135.0 + 2175.0 2170.0 + 2192.5 2x120 2x35.74
20 — 15 kHz SCS 2120.0 + 2140.0 2135.0 + 2175.0 2170.0 + 2190.0 2x120 2x35.74
5 LTE 20MHz
Section 2.3 (QPSK)+ NR 2120.0(LTE) + 2140.0(NR) N/A 2190.0 (LTE)+ 2170.0(NR) 2x120 2x35.74
) 2 LTE + NR | 20MHz(QPSK)
5 66 LTE 20MHz 2135.0(LTE) +
Section 2.4 (QPSK)+ NR 2120.0(LTE) + 2140.0(NR) 2175.0(NR) 2170.0(LTE) + 2190.0(NR) 2x120 2x35.74
: 20MHz(QPSK) )
LTE-5M 64QAM
6 LTE 25 60(LTE) + 32.74(LTE)+
. 2 Band 25 + NR-20M 1932.5 + 2120.0 1962.5 + 2155.0 1992.5 + 2190.0
Section 2.4 NR 66 OPSK Band 66 240(NR) 38.75(NR)
LTE-5M 64QAM
LTE 25 Band 25 + NR-20M 30(LTE) + 29.72(LTE)+
7 4 NR 25 QPSK Band 25 + 1932.5+1940.0+2140.0+212 | 1945.0+1980.0+213 | 1992.5+1985.0+2170.0+2 120(NR) + 35.74(NR)+
Section 2.1, 2.4 LTE 66 LTE 20 MHz QPSK 0.0 5.0+2175.0 190.0 80(LTE)+ 33.97(LTE)+
NR66 B66 + NR 20 MHz 80(NR) 33.97(NR)
QPSK B66
8
. LTE-5M 64QAM
Section 2.4 2 i Band 2 + NR-20M NIA N/A 1987.5 + 2190.0 62()&{,\'?%; 3;;?&;3*
QPSK Band 66 '
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LTE-5M 64QAM
LTE 25 Band 2 + NR-20M 30(LTE) + 29.72(LTE)+
9 NR 25 QPSK Band 2 + LTE N/A N/A 1987.5+1980.0+2170.0+2 120(NR) + 35.74(NR)+
Sections 2.1, 2.4 LTE 66 20 MHz QPSK B66 190.0 80(LTE)+ 33.97(LTE)+
NR66 + NR 20 MHz QPSK 80(NR) 33.97(NR)
B66
5 2112.5 2155.0 2197.5 28.75 29.53
10 LTE 10 2115.0 2155.0 2195.0 575 32.54
Sections 2.1 66 15 2117.5 2155.0 2192.5 86.25 34.30
20 2120.0 2155.0 2190.0 115 35.55
5 2112.5 + 2150.0 2135.0 + 2175.0 2160.0 + 2197.5 2x28,75 2x29.53
11 LTE 10 2115.0 + 2145.0 2135.0 + 2175.0 2165.0 + 2195.0 2x57,5 2x32.54
Section 2.1 66 15 2117.5 + 2140.0 2135.0 + 2175.0 2170.0 + 2192.5 2x86,25 2x34.30
20 2120.0 + 2140.0 2135.0 + 2175.0 2170.0 + 2190.0 2x115 2x35.55
5 — 15 kHz SCS 2112.5 2155.0 2197.5 28.75 29.53
12 NR 10 — 15 kHz SCS 2115.0 2155.0 2195.0 575 32.54
Section 2.1 66 15 — 15 kHz SCS 2117.5 2155.0 2192.5 86.25 34.30
20 — 15 kHz SCS 2120.0 2155.0 2190.0 115 35.55
5— 15 kHz SCS 2112.5 + 2150.0 2135.0 + 2175.0 2160.0 + 2197.5 2x28,75 2x29.53
13 NR 10 — 15 kHz SCS 2115.0 + 2145.0 2135.0 + 2175.0 2165.0 + 2195.0 2x57,5 2x32.54
Section 2.1 66 15 — 15 kHz SCS 2117.5 + 2140.0 2135.0 + 2175.0 2170.0 + 2192.5 2x86,25 2x34.30
20 — 15 kHz SCS 2120.0 + 2140.0 2135.0 + 2175.0 2170.0 + 2190.0 2x115 2x35.55
LTE 20MHz
é‘é ction 2.1 ggE”\‘R (QPSK)+ NR 2120.0(LTE) + 2140.0(NR) Zé?l’i's‘)_%(LER))* 2170.0(LTE) + 2190.0(NR) 2x115 2x35.55
20MHz(QPSK)
Section 2.1 NR66 | NR 20 (QPoK) | 19%250TE)+21200R) | TSRENGIDT | 10825 (LTEy 219000NR) | e | %5 asinm)
16 LTE 2 LTE 5 (64QAM) + 30(LTE 29.72(LTE)+
Section 2.1 g'g‘R NR 20 ((QPQSK)) N/A N/A 1987.5 (LTE)+ 2190.0(NR) +11(5(NF\)’) 35.5é(NR))
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15 DECLARATION OF BUILD STATUS

Equipment Description

Technical Description:

Multi standard AIR 3283 B25 B66 32Tx/32Rx

Manufacturer:

Ericsson AB

Model:

AIR 3283 B25 B66

Part Number:

KRD 901 892/1 With Antenna, Security Unlocked.
KRD 901 892/11** With Antenna, Security Locked
KRD 901 892/2* CAB-unit, Security Unlocked
KRD 901 892/21 CAB unit, Security Locked

Note*: Tested unit

Note**: This will be the marketed, sold unit

Hardware Version: R1C

Software Version: CXP 202 1151/1 R21A984

FCC ID of the product under test | TABAKRD901892

Intentional Radiators

RAT LTE NR SCS 15kHz
Frequency Range (MHz to MHz) 1930MHz -1995MHz 1930MHz -1995MHz
B25/n25

Erze/ﬂgency Range (MHzt0 MH2) | 9360117 -1990MHzZ 1930MHz -1990MHz
E%egﬂggcy Range (MHz to MHz) | 5114017 -2200MHZ 2110MHz -2200MHz

Conducted Declared Output
Power (dBm)

40dBm (10W)Max output power per
carrier

40dBm (10W)Max output power
per carrier

53,8dBm(240W)Max output power per
band

53,8dBm(240W)Max output
power per band

55dBm (320W )Max output power multi
band per Radio

55dBm (320W )Max output
power multi band per Radio

Antenna Gain (dBi)

B2/n2, B25/n25 is 23.7 dBi and B66/n66 is

23.7 dBi

Antenna Impedance(Q) 50

Total RF bandwidth (BW)

B25/n25 65MHz 65MHz
Total RF bandwidth (BW)

B66/n66 90MHz 90MHz
Total RF bandwidth (BW) B2/n2 60MHz 60MHz

Total RF bandwidth (BW)
multiband(B2/n2, B25/n25 +
B66/n66)

270 MHz(Both SRO and MRO)

270 MHz(Both SRO and MRO)

Maximum Opertional bandwidth
(BW) multiband(B25/B2, B66)

100 MHz(Both SRO and MRO)

100 MHz(Both SRO and MRO)

Supported Bandwidth(s) (MHz)
B2/n2, B25/n25, B66/n66

LTE: 5,10, 15,20MHz

NR: 5,10,15, 20MHz

Modulation Scheme(s) B2/n2,
B25/n25, B66/n66

LTE:QPSK, 16QAM, 64QAM, 256QAM

NR: QPSK, 16QAM, 64QAM,
256QAM

ITU Emission Designator B2/n2,
B25/n25

5MHz BW: 4M50W7D

5MHz BW: 4M48W7D

10MHz BW: 8M96W7D

10MHz BW: 9M28W7D

15MHz BW: 13M5W7D

15MHz BW: 14M2W7D

20MHz BW: 17M9W7D

20MHz BW: 19MOW7D

carrier
aggregation:37M7W7D(20MHz+20MHz)

carrier aggregation: BW:
38M7W7D(20MHz+20MHz)

ITU Emission Designator
B66/n66

5MHz BW: 4M48W7D

5MHz BW: 4AM48W7D

10MHz BW: 8M96W7D

10MHz BW: 9M28W7D

15MHz BW: 13M5W7D

15MHz BW: 14M2W7D

20MHz BW: 17M9W7D

20MHz BW: 18M9W7D

carrier aggregation:
37M7W7D(20MHz+20MHz)

carrier aggregation: BW:
38M7W7D(20MHz+20MHz)

Duplex mode:

FDD

FDD
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Supported transmission modes: 32 x 32 MIMO 32 x 32 MIMO

Maximum number of carriers per | 5 goth SRO and MRO) 2 (Both SRO and MRO)
band B25/n25 /Port

Maximum number of carriers per | 2 (Both SRO and MRO) 2(Both SRO and MRO)
band B2/n2 /Port

Maximum number of carriers per

band BG6/n66 /Port 2 (Both SRO and MRO) 2 (Both SRO and MRO)

Maximum number of carriers per

multi band (B2/n2, B25/n25 + 4(Both SRO and MRO) 4(Both SRO and MRO)

B66/n66)/Port

Antenna Characteristics

Temporary antenna connector State impedance 50 Ohm

Integral antenna Type: AAS (Adéggfe en?)Antenna

EIRP Limit to be used Non-rural :B66/n66 PSD <5.75W/MHz and B25/n25, B2/n2 PSD <6W/MHz

Unintentional Radiators

Highest frequency generated or used in the device or on which the device operates or tunes UthgiSSS'S

Lowest frequency generated or used in the device or on which the device operates or tunes if ;

<30MHz

Class A Digital Device (Use in commercial, industrial or business environment) .-

Class B Digital Device (Use in residential environment) Class B

DC Power Supply (Delete if Not Applicable)

Nominal voltage: -48V

Extreme upper voltage: -36V

Extreme lower voltage: -58.5V

Max current: 50A

Temperature

Minimum temperature: -40°C

Maximum temperature: 55°C

Ancillaries

Equipment Description Model: Part . Manufacturer:
Number:

Baseband simulator CT-DU25 LPC 102 500/1 101652253 Ericsson

Power Supply Unit CT-

USSP OO BML 901 468/1 LP00318

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct

and complete.

Name: Afrah Ali sadiq

Position held: Regulatory Approval Engineer

Email address: Afrah.ali.sadig@ericsson.com

Telephone number: .+46724650796

Date: 22/07/2024

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in
this document by the manufacturer.
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) AIR 3283 B25 B66 - KRD 901 892/2 is an Ericsson AB Radio
Unit working in the public mobile service Band 2, 25, 66 band which provides communication
connections to Band 2, 25, 66 network.

The EUT is declared as operating from a nominal -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75961458 Report 02 Issue 2 Page 11 of 99
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1.7 TEST SETUP

Conducted Test Set Up — Carrier Power, PAR, PSD, Band Edge, OBW, Conducted Emissions

PXA Signal
Analyser

Ext Alarm

Test Computer

10MHz

Document 75961458 Report 02 Issue 2

ALD

Terminator

Attenuator

CT-DU 25

Test Computer

DC Power
Supply
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EUT

Fan Alarm

ALD

RF Ports 1-32

RF Port 24
(Under Test)

Data 1
Data 2

Power In
GND
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Conducted Test Set Up, Power, PSD, PAR, Occupied Bandwidth

i Spectrum | |
—— Control PC ! Ext Alarm
i Spectrum i ALD
! Analyser |
| 32:1 i
10MHz i Multiplexer !
I R, e RPYT
20dB
CT-DU 25
Test Computer DC Power
Supply
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EUT

Fan Alarm

ALD

RF Ports 1-32

Data 1
Data 2

Power In
GND
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Conducted Test Set Up — Frequency Stability
Dashed line indicates equipment inside the Temperature Chamber for testing

____________________

______________________

: i EUT i
PXA Signal : :
— Analyser ! :
! Ext Alarm || !
| | Fan Alarm !
Test Computer : ALD L :
: ALD !
| Terminator || RF Ports 1-32 !
10MHz i i
| RF Port 24 :
E Attenuator || (Under Test) :
CT-DU25 i Data 1 i
| Data 2 i
Test Computer i Power In i
| GND !
DCPower | = "7TTT[TTTTTTTTToToo £ ____________________ ;
Supply
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1.8 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test

Method for each Test.

The EUT was powered from a -53.22 V DC supply unless otherwise stated.

FCC Measurement Facility Registration Number
563983 Ericsson Test Laboratory, Kista

Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests

Ericsson Test Lab, Kista.

. Module

Test Name Name of Engineer(s) Number
Maximum Peak Output Power and Peak to Average Ratio - Shashi Kiran Gangaraju 1
Conducted
Occupied Bandwidth Shashi Kiran Gangaraju 1
Band Edge Shashi Kiran Gangaraju 1
Transmitter Spurious Emissions Shashi Kiran Gangaraju 1

. Vinodhini 2
Frequency Stability Chandrasekaran

1.9 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.

1.10 MODIFICATION RECORD

No modifications were made to the EUT during testing.

1.11 ADDITIONAL INFORMATION

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for

Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths using Module 1, as defined below and in the Module

Annex.

Band 25/2

The port with the highest power, worst case port was port 28.

Worst case modulation was 64QAM for LTE.
Worst case modulation was QPSK for NR.
Worst case bandwidth was 5 MHz for LTE.
Worst case bandwidth was 20 MHz for NR.

Band 66

The port with the highest power, worst case port was port 24

Worst case modulation was QPSK for LTE.
Worst case modulation was QPSK for NR.
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Worst case bandwidth was 20 MHz for LTE.
Worst case bandwidth was 20 MHz for NR.

These worst-case results are presented in this report to demonstrate compliance.
TUV SUD retains all results, plots and printouts for the tests performed and also calibration
details of the test equipment used.

This EUT uses the same port for Tx and Rx and therefore RX Spurious Emisisons has not been
performed. Rx Spurious Emissions have been covered by testing to FCC Part 15B, which are
covered by a seperate test report.

Ericsson have provided the following details about the variants of the AIR 3283 B25 B66
KRD 901 892/1 With Antenna, Security Unlocked.

KRD 901 892/11* With Antenna, Security Locked

KRD 901 892/2* CAB-unit, Security Unlocked

KRD 901 892/21 CAB unit, Security Locked

Note*: Tested unit
Note**: This will be the marketed, sold unit

The KRD 901 892/11 is equivalent to KRD 901 892/2 in conducted radio performance terms, as
such no extra testing is required to prove conformity.

To expedite testing two AIR 3283 B25 B66 radios were used, the Hardware and Software
Versions were identical. The table in Section 1.8 indicates which units were used for which tests
and refers to them throughout as Module 1 and Module 2.

In Section 1.5 Ericsson’s Declaration of Build Status shows the EIRP Limit to be used under the
Antenna Characteristics section.

Throughout this report the power unit dBm is used. dBm is a unit of level used to indicate that a
power level is expressed in decibels (dB) with reference to one milliwatt (mW). It is used as a
convenient measure of absolute power because of its capability to express both very large and
very small values in a short form.

Testing shows Regulatory Compliance for the AIR 3283 B2 B25 B66, KRD 901 892/2.
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SECTION 2

TEST DETAILS
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2.1 MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED
211 Specification Reference
FCC CFR 47 Part 27, Clause 27.50
FCC CFR 47 Part 2, Clause 2.1046
21.2 Date of Test and Modification State
04, 05, 09, 10 and 19-July-2024 - Modification State 0
21.3 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
21.4 Environmental Conditions
Ambient Temperature 21.1-23.9°C
Relative Humidity 40.3 - 50.2%
21.5 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.
Measurements and calculations for In Band Power Spectral Density (PSD) have been made
either in accordance with FCC KDB 662911 D01 V02r01 E 2) a) and ANSI C63.26.6.4.3.2.2 for
In-Band Power Spectral Density (PSD) Measurements, Measure and sum the spectra across
the outputs or in accordance with FCC KDB 662911 D01 V02r01 E 2) c) and ANSI C63.26.
6.4.3.2.4 Measure and add [10 log (Nout)] dB using the following calculation
Calculations:
Total power = Measured Output Power (port x, worst case) + 10log (NANT) + Declared
Antenna Gain
Where NANT refers to the number of Ports.
The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required
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2.1.6 Test Results

Configuration 1

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
Antenna LTE LTE Carrier Average Total Power Declared Total Eloléalg
Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AMEMM | gRp | Limit
(dB) Gain 65.15
dBm [ dBm/MHz | dBm/MHz dBi dBm/MHz | dB
24 QPSK 5.0 MHz 8.50 [32.53 26.09 41.14 23.70 64.84 0.31
24 QPSK 10.0 MHz 8.49 |35.63| 26.17 41.25 23.70 64.95 0.20
24 QPSK 15.0 MHz 8.51 [37.40 26.16 41.21 23.70 64.91 0.24
24 QPSK 20.0 MHz 8.56 |38.65| 26.22 41.27 23.70 64.97 0.18

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

o o]

09:13:42 PMJul 05 2024

Keyslght Spectrum Analyzer - Swept SA

| SENSE:INT] | A\ALIGN PARTIAL |
Avg Type: RMS

Avg|Held: 11

PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 10 dB

Mkr2 2.128 16 GHz

R aa.e2 dB Band Power 26.216 dBm

1LOgBld|v Ref 36.89 dBm

MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

fl N [1[f] 2120 01 GHz 15. 571 dBm| Band Power| 19.18 MHz 38.650 -
leIIIE 2128 16 GHz 16.492dBm| BandPower| 1.000MHz| 26216 d8
I R R

SowE~NOORW

4

—
=
@
&
@
3
2
&
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Configuration 1

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AMEMM | ERp | Limit
(dB) Gain 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz | dB
24 QPSK 5.0 MHz 8.44 [32.70| 26.20 41.25 23.70 64.95 0.20
24 QPSK 10.0 MHz 8.44 [35.73| 26.24 41.29 23.70 64.99 0.16
24 QPSK 15.0 MHz 8.45 [37.52| 26.30 41.35 23.70 65.05 0.10
24 QPSK 20.0 MHz 8.45 [38.70 | 26.28 41.33 23.70 65.03 0.12

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 15.0 MHz - Channel Position M

| Keysight Spectrum Analyzer - Swept SA

e ]

i R T
Center Fre

500 DC

q 2.155000000 GHz

Ref Offset 38.62 dB
Ref 35.91 dBm

| SENSE:INT|

| _/\ALIGN PARTIAL |

08:52:28 PMJul

PNO: Wide -»— T1rig: Free Run
#Atten: 8 dB

IFGain:Low

Avg Type:RMS

Avg|Hold: 11

Mkr2 2.153 48 GHz|
Band Power 26.302 dBm

MKR| MODE TRC

X

Y
155 00 GHz 15.813 dBm

fl N [1]f] = 215500 GHz]|

A N [1[f] 2.153 48 GHz 16.585 dBm| Band Power|  1.000 MHz|

e X N
m

-

FUHCTION

FUNCTION WIDTH

FUNCTION VALUE

| Band Power|  14.24 MHz]| 37.520 dB}

.
IMSG
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Configuration 1

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AMEMM | ERp | Limit
(dB) Gain 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz | dB
24 QPSK 5.0 MHz 8.48 [32.61| 26.20 41.25 23.70 64.95 0.20
24 QPSK 10.0 MHz 8.50 [35.71| 26.33 41.38 23.70 65.08 0.07
24 QPSK 15.0 MHz 8.54 [37.51| 26.32 41.37 23.70 65.07 0.08
24 QPSK 20.0 MHz 8.58 [38.73| 26.29 41.27 23.70 64.97 0.18

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

| Keysight Spectrum Analyzer - Swept SA

e ]

i R T
Center Fre

500 DC

q 2.195000000 GHz

Ref Offset 38.75 dB
Ref 36.40 dBm

| SENSE:INT|

| _/\ALIGN PARTIAL |

08:32:58 PMJul

PNO: Wide -»— T1rig: Free Run
#Atten: 8 dB

IFGain:Low

Avg Type:RMS

Avg|Hold: 11

Mkr2 2.192 30 GHz|
Band Power 26.331 dBm

MKR| MODE TRC

X

Y
195 00 GHz 15.810 dBm

il N [1]f] 219500 GHz]

A N [1[f] 2.192 30 GHz 16.582 dBm| Band Power|  1.000 MHz|

e X N
m

-

FUHCTION

FUNCTION WIDTH

FUNCTION VALUE

| Band Power| 8.554 MHz]| 35.710 dB}

.
IMSG
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Configuration 3

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
) Total
NR NR Carrier Declared
Antenna . - Average Total Power Total EIRP
Modulation | Bandwidth PAR | powerPSD | Ports 1-32 | AMeMMa | gigp | (imit
(dB) Gain 65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz | dB
24 opsk | 20 Mgééf’ KHZ | 549 | 3254 | 26.10 41.15 2370 | 6485 | 0.30
24 opsk | 100 MSHCZ;S KHz | 547 | 3561 | 25.98 41.03 2370 | 6473 | 0.42
24 opsk | 190 M;'éslf’ KHz | 555 | 37.37 | 25.90 40.95 2370 | 6465 | 050
24 opsk | 2900 MSHésl5 kKHz | g55 3862 2596 41.01 2370 | 6471 | 0.44

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B

| Keysight Spectrum Analyzer - Swept SA

T

R T

RF 500 DC

Center Freq 2.112500000 GHz

Ref Offset 385 dB
Ref 35.90 dBm

| SENSE:INT|

| ANALIGN PARTIAL |

08:32:48 PMJul 04, 2024

PNO: Wide -»— 1rig: Free Run

IFGain:Low

#Atten: 8 dB

Avg Type: RMS
Avg|Hold: 114

TracE [

Mkr2 2.114 14 GHz|
Band Power 26.096 dBEm

Span 10.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

4

MKR| MODE TRC

SoWONNN AW

2l

SCL| X
(N [1[f] 2.112 50 GHz 16.324 dBm 4.964 MHz
Pl N [1[f| 211414 GHz 16.360 dBm| Band Power |

Y

FUNCTION

FUNCTION WIDTH

FUNCTION VALUE

IMSG
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Configuration 3

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 65.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
24 opsk | ®OMHzI5 | g5 |3270| 26.19 41.24 23.70 64.94 | 021
kHz SCS ) ) ) ) ) ) )

10.0 MHz 15

24 QPSK kHz SCS 8.41 | 35.75| 26.10 41.15 23.70 64.85 0.30
15.0 MHz 15

24 QPSK KHz SCS 8.45 | 37.50 26.07 41.12 23.70 64.82 0.33
20.0 MHz 15

24 QPSK KHz SCS 8.45 | 38.71 26.02 41.07 23.70 64.77 0.38

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel
Position M

= |[-cP iﬁ-]

i R T RE 50Q DC | SENSE:INT| | ANALIGN PARTIAL | 04:52:55 PMJul 04, 2024

Center Freq 2.155000000 GHz ] Avg Type: RMS i -
PNO: Wide -»— 1rig: Free Run Avg|Hold: 11 vrE[]
IFGain:Low #Atten: 8 dB

| Keysight Spectrum Analyzer - Swept SA

Ref Offset 38.6 dB
Ref 36.04 dBm

Span 10.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

(N [1[f] 2.165 00 GHz 16.472 dBm 4.960 MHz
Pl N [1[f| 215519 GHz 16.404 dBm

SoWONNN AW

2l

IM SG STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 65.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
24 opsk | ®OMHzI5 | g 4s |3250| 26.19 41.24 23.70 64.94 | 021
kHz SCS ) ) ) ) ) ) )

10.0 MHz 15

24 QPSK kHz SCS 8.47 | 35.72| 26.18 41.23 23.70 64.93 0.22
15.0 MHz 15

24 QPSK kHz SCS 8.56 [37.46| 26.05 41.10 23.70 64.80 0.35
20.0 MHz 15

24 QPSK KkHz SCS 8.60 | 38.66 | 26.00 41.05 23.70 64.75 0.40

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel
Position T

[ Keysight SpectmmAna\yzEr SWEDISA =N =
[ SENSE:INT] [ MALTGN PARTIAL | 08:38:40 PM Jul 04, 2024
#Avg Type: Voltage
PNO: Wide —+— 1rig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 6 dB

AMKkra 4.86 MHzZ
Ref Offset 38.75 dB
Ref 32 10 dBm 1.931 dB

Span 20.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

i N (1] f] 2195 2s GHz 19. auo dBm
sl ]

4.86 MHz[(A e3tgg| |

P 1

[ 1
- - ]
- -+ ]
I
- -+ ]
- ]
]
I

IM 5G STATUS
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Configuration 7

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Brrew
LTE / NR LTE / NR Carrier Total | e clared Total
Antenna Modulation Bandwidth PAR Average Power Antenna Total EIRP
Power/PSD Ports 1- Gai EIRP Limit
(dB) 32 an 65.15
dBm dBm/MHz | dBm/MHz dBi dBm/MHz dB
64QAM 5 MHz
QPSK 20.0 MHz 15 kHz SCS
28 20.0 MHz 15 kHz SCS - 39.00 24.08 39.13 23.70 62.83 2.32
QPSK 20.0 MHz 15 kHz SCS
QPSK 20.0 MHz 15 kHz SCS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz, LTE Modulation

640QAM - LTE Carrier Bandwidth 20.0 MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0

MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, - Channel Position B

T e )

RL [ RF [soe bc | [ | SENSE:INT]

ALIGN AUTO [ 01:56:01 PMJul 24, 2024

E Keysight Spectrum Analyzer - Swept SA

[Center Freq 2.036250000 GHz |
PNO: Fast
IFGain:Low

Trig: Free Run
Atten: 12dB

Avg Type: RMS
Avg|Hold: 200/200

TRACE|1 23456
TYPE| A s
DET|AAAAAA

Ref Offset 40.57 dB

10 dBidiv  Ref 41.10 dBm
Log

Mkr1 1.933 903 9 GHz|
Band Power 24.801 dBm

I

11

89 mj

-48.9

Center 2.0363 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 7

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Mrraw

LTE/NR LTE / NR Carrier Total Total

Antenna | 1o dulation Bandwidth Average Power iﬁ?ﬁfg Total EIRP

PAR Power/PSD Ports 1- Gai EIRP Limit

(dB) 32 an 65.15

dBm dBm/MHz | dBm/MHz dBi dBm/MHz dB
64QAM 5 MHz

QPSK 20.0 MHz 15 kHz SCS

28 20.0 MHz 15 kHz SCS - 38.90 22.38 37.43 23.70 61.13 4.02
QPSK 20.0 MHz 15 kHz SCS
QPSK 20.0 MHz 15 kHz SCS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz, LTE Modulation

640AM - LTE Carrier Bandwidth 20.0 MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0

MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, - Channel Position M

s Keysight Spectrum Analyzer - Swept SA = |- i:
RL [ RF [soa bc | [ | SENSE:INT] [ ALIGN AUTO | 02:12:54 PMJul 24, 2024
[Center Freq 2.060000000 GHz i Avg Type: RMS TRACE[1 23456
PNO: Fast ——  1rig: FreeRun Avg|Hold: 2007200 TYPE|A WA
IFGain:Low Atten: 10 dB DETIAAAAAA

Ref Offset 40.59 dB
1L%;lB.rdiv Ref 38.77 dBm

Mkr1 1.972 066 7 GHz
Band Power 22.380 dBm

266

16.8

nqlw pomin

877

-1.23

1.2

2.2

-31.2

Center 2.0600 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 7

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew

LTE/NR LTE / NR Carrier Total | Declared Total

Antenna | pogulation Bandwidth PAR Average Power Antenna | Total EIRP | EIRP

(dB) Power/PSD Ports 132 Gain Limit

65.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
64QAM 5 MHz

QPSK 20.0 MHz 15 kHz SCS

28 20.0 MHz 15 kHz SCS - 38.90 25.12 40.17 23.70 63.87 1.28
QPSK | 20.0 MHz 15 kHz SCS
QPSK 20.0 MHz 15 kHz SCS

Document 75961458 Report 02 Issue 2

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz, LTE Modulation
640QAM - LTE Carrier Bandwidth 20.0 MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0
MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, - Channel Position T

| Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soe bc | [ | SENSE:INT] [ ALIGN AUTO | 02:26:48 PMJul 24, 2024
[Center Freq 2.087500000 GHz | i Avg Type: RMS TRACE[1 2345 6
PNO: Fast —»— Trig: FreeRun Avg|Hold: 200/200 TYPE|A WA
IFGain:Low Atten: 12dB DETIAAAAAA
Mkr1 1.991 241 5 GHz
Ref Offset 40.62 dB
E%gg;div Ref 41.45 dBm Band Power 25.115 dBm
3.5
1
Q
1
115 {
1.45
855
-18.6
-28.6
386 | AM/ \ MW""'"J L\
-48.6
Center 2.0875 GHz Span 540.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 2.880 ms (43200 pts
IMSG STATUS
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Configuration 9

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trraw
LTE/NR LTE / NR Carrier Total
Antenna - - Average Total | Declared | | glRp
Modulation Bandwidth PAR Power Antenna -
(dB) Power/PSD Ports 1.32 Gain EIRP Limit
65.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
5 MHz
20.0 MHz 15 kHz
640AM SCs
28 SCS - 38.99 25.23 40.28 23.70 63.98 1.17
QPSK 20.0 MHz 15 kHz
QPSK SCS
20.0 MHz 15 kHz
SCS

Antenna 28 - LTE Modulation 640AM - LTE Carrier Bandwidth 5.0 MHz, LTE Modulation

640AM - LTE Carrier Bandwidth 20.0 MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0

MHz, NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, - Channel Position T

e Keysight Spectrum Analyzer - Swept SA

[E=R

[ RE

[soQ bC |

| SENSE:INT]

[ ALIGN AUTO |

02:51:24 PMJul 24, 2024

RL 50 €
[Center Freq 2.085000000 GHz

PNO: Fast
IFGain:Low

Atten: 12dB

s Trig: Free Run

Avg Type: RMS

AvglHold: 2001200

TRACE|123456
TYPE|A WY
DETJAAAAAA

10 dB/div
Log

Ref Offset 40.63 dB
Ref 41.79 dBm

Mkr1 1.986 254 0 GHz|
Band Power 25.226 dBm

3.6

218

11.8

i

179

-8.21

-38.2

-48.2

Center 2.0850 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 10

Maximum Output Power 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B

Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation | - Bandwidth | PAR | poerpsp | Ports1-32 | AMEMM | ERp | Limit

(dB) Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz | dB

24 QPSK 5.0 MHz 8.49 [29.28 | 22.84 37.89 23.70 61.59 0.56
24 QPSK 10.0 MHz 8.50 [32.29| 22.81 37.86 23.70 61.56 0.59
24 QPSK 15.0 MHz 8.52 [34.10| 22.85 37.90 23.70 61.60 0.55
24 QPSK 20.0 MHz 8.54 [35.31]| 22.89 37.94 23.70 61.64 0.51

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

| Keysight Spectrum Analyzer - Swept SA

e ]

i R T
Center Fre

500 DC

q 2.120000000 GHz

Ref Offset 38.52 dB
Ref 32.86 dBm

| SENSE:INT|

| _/\ALIGN PARTIAL |

05:03:53 PMJul

PNO: Wide -»— T1rig: Free Run
#Atten: 6 dB

IFGain:Low

Avg Type:RMS

Avg|Hold: 11

Mkr2 2.128 24 GHz|
Band Power 22.893 dBm

MKR| MODE TRC

X

Y
120 00 GHz 12.253 dBm

fl N [1]f] 212000 GHz]|

A N [1[f] 2.128 24 GHz 13.180 dBm| Band Power|  1.000 MHz|

e X N

-

FUHCTION

| Band Power|  19.14 MHz]|

FUNCTION WIDTH

.
IMSG
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Configuration 10

Maximum Output Power 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M

Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation | - Bandwidth | PAR | poerpsp | Ports1-32 | AMEMM | ERp | Limit

(dB) Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz | dB

24 QPSK 5.0 MHz 8.44 [29.35| 22.86 37.91 23.70 61.61 0.54
24 QPSK 10.0 MHz 8.45 [32.38 | 22.90 37.95 23.70 61.65 0.50
24 QPSK 15.0 MHz 8.45 [34.19| 22.96 38.01 23.70 61.71 0.44
24 QPSK 20.0 MHz 8.45 [35.39| 22.97 38.02 23.70 61.72 0.43

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M

| Keysight Spectrum Analyzer - Swept SA
i R T RF 500 DC | SENSE:INT| [ A\ALIGN PARTIAL |
Center Freq 2.155000000 GHz . Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 111
IFGain:Low #Atten: 6 dB

Ref Dffset 38,62 dB Mkr2 2.153 92 GHz

Ref 32.78 dBm Band Power 22.967 dBm

Span 40.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

VKR MODE TRC SCL X Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE
fl N [1]f] = 215500GHz|  12.394dBm| Band Power| 19.15 MHz|
Pl N [1[f[  215392GHz[  13.170dBm| Band Power|  1.000 MHz]

[ T T ]

SoWOND N AW

-
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Configuration 10

Maximum Output Power 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T

Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation | - Bandwidth | PAR | poerpsp | Ports1-32 | AMEMM | ERp | Limit

(dB) Gain 62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz | dB

24 QPSK 5.0 MHz 8.46 [29.29| 22.85 37.90 23.70 61.60 0.55
24 QPSK 10.0 MHz 8.51 [32.41| 23.02 38.07 23.70 61.77 0.38
24 QPSK 15.0 MHz 8.55 [34.13| 22.94 37.99 23.70 61.69 0.46
24 QPSK 20.0 MHz 8.59 [35.41| 22.98 38.03 23.70 61.73 0.42

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

e Keysight Spectrum Analyzer - Swept SA == -as-'l
i R T RF 500 DC | SENSE:INT| | _/\ALIGN PARTIAL | 05:30:43 PMJul
Center Freq 2.190000000 GHz . Avg Type: RMS
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11
IFGain:Low #Atten: 6 dB

Mkr2 2.192 00 GHZ
Ref 32,83 4BM Band Power 22.984 dBm

MKR| MODE TRC| SCL X FUHCTION FUNCTION WIDTH

Y
N [1]f] 2.190 00 GHz 12.402 dBm 19.18 MHz
A N [1[f] 2192 00 GHz 13.285 dBm| Band Power|  1.000 MHz|

e X N

A

| =
z
o}
@
3
=
@
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Configuration 11

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B

Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation |~ Bandwidth '(DdAB'§ PowerPSD | Ports132 | ATeNM@ | ERP | Limit

62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB

24 QPSK 5.0 MHz - 32.08 22.70 37.75 23.70 61.45 0.70
24 QPSK 10.0 MHz - 35.09 22.68 37.73 23.70 61.43 0.72
24 QPSK 15.0 MHz - 36.96 22.96 38.01 23.70 61.71 0.44
24 QPSK 20.0 MHz - 38.27 22.96 38.01 23.70 61.71 0.44

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

e Keysight Spectrum Analyzer - Swept SA

[E=S

[ RF [soQ bC | | SENSE:INT]

[ ALIGN AUTO |

09:38:29 PMJul 19, 2024

RL [
[Center Freq 2.130000000 GHz |
PNO: Fast
IFGain:Low

s Trig: Free Run
Atten: 10 dB

Avg Type: RMS
Avg|Hold: 200/200 TYPE|A

TRACE|123456
WAAAARAR
DETJAAAAAA

Ref Offset 40.65 dB

10 dB/div  Ref 39.57 dBm
Log

Mkr1 2.136 48 GHz
Band Power 22.962 dBm

296

196 bt

957 {

-0.43

-10.4

-20.4

-30.4

-40.4

-60.4

Center 2.13000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Span 180.0 MHz
Sweep 1.200 ms (3600 pts)

IMSG

STATUS
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Configuration 11

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M

Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation |~ Bandwidth '(DdAB'§ PowerPSD | Ports132 | ATeNM@ | ERP | Limit

62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB

24 QPSK 5.0 MHz 32.20 22.78 37.83 23.70 61.53 0.62
24 QPSK 10.0 MHz 35.20 22.85 37.90 23.70 61.60 0.55
24 QPSK 15.0 MHz 37.02 22.95 38.00 23.70 61.70 0.45
24 QPSK 20.0 MHz 38.27 22.94 37.99 23.70 61.69 0.46

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 15.0 MHz - Channel Position M

e Keysight Spectrum Analyzer - Swept SA

[E=S

[ RF [s0Q

DC |

| SENSE:INT]

[ ALIGN AUTO |

08:38:12 PMJul 19, 2024

RL [
[Center Freq 2.155000000 GHz |

PNO: Fast —»—  1rig: Free Run
Atten: 10 dB

IFGain:Low

Avg Type: RMS

AvglHold: 2001200

TRACE|123456
TYPE|A WY
DETJAAAAAA

Ref Offset 40.68 dB
Ref 39.38 dBm

Mkr1 2.133 61 GHz
Band Power 22.948 dBm

10 dB/div
Log

29.4

19.4

9.38

-0.62

-10.6

-208

-306

L —

-40.6

-60.6

Center 2.15500 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 180.0 MHz
Sweep 1.280 ms (4800 pts)

IMSG

STATUS
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Configuration 11

Maximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T

Antenna LTE LTE Carrier Average Total Power Declared Total -IE-?Ié?Dl
Modulation |~ Bandwidth '(DdAB'§ PowerPSD | Ports132 | ATeNM@ | ERP | Limit

62.15

dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB

24 QPSK 5.0 MHz - 32.06 22.73 37.78 23.70 61.48 0.67
24 QPSK 10.0 MHz - 35.04 22.85 37.90 23.70 61.60 0.55
24 QPSK 15.0 MHz - 36.88 23.02 38.07 23.70 61.77 0.38
24 QPSK 20.0 MHz - 38.15 22.91 37.96 23.70 61.66 0.49

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 15.0 MHz - Channel Position T

e Keysight Spectrum Analyzer - Swept SA

[E=S

[soQ bC |

| SENSE:INT]

[ ALIGN AUTO |

08:46:23 PMJul 19, 2024

RL
[Center

I
Freq 2.181250000 GHz |

PNO: Fast —+—  Trig: Free Run

IFGain:Low

Avg Type: RMS

Atten: 10 dB

AvglHold: 2001200

TRACE|123456
TYPE|A WY
DETJAAAAAA

10 dB/div
Log

Ref Offset 40.69 dB
Ref 39.58 dBm

Mkr1 2.171 04 GHz
Band Power 23.019 dBm

296

196

9.58

-0.42

-10.4

-20.4

-30.4

-40.4

-60.4

Center 2.18125 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 180.0 MHz
Sweep 1.280 ms (4800 pts)

IMSG

STATUS
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Configuration 12

Maximum Output Power 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
24 opsk | ®OMHzI5 | a5y |2032| 2286 37.91 23.70 6161 | 054
kHz SCS ) ) ) ) ) ) )

10.0 MHz 15

24 QPSK kHz SCS 8.47 |32.36| 2271 37.76 23.70 61.46 0.69
15.0 MHz 15

24 QPSK KHz SCS 8.55 | 34.14 22.67 37.72 23.70 61.42 0.73
20.0 MHz 15

24 QPSK KHz SCS 8.54 | 3541 22.74 37.79 23.70 61.49 0.66

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position B
s Keysight Spectrum Analyzer - Swept SA @@@I
RLT | RF [soa oc | | | SENSE:INT| | ANALIGN PARTIAL | 08:54:52 PMJul 10, 2024
[Center Freq 2.112500000 GHz ] i Avg Type: RMS TRACE[12345 6
PNO: Wide ~»— T1rig: Free Run Avg|Hold: 111 TYPE|M WA
IFGain:Low #Atten: 6 dB DET/JA NNNNN
Mkr2 2.114 12 GHZ
Ref Offset 385 dB
1‘3,35'““’ Ref 32.50 dBm Band Power 22.860 dBm
226 + 2
126 — ¥
259 / \
741 f \
74 / \
274
374 }, \
B Sr———— D
574
Center 2.112500 GHz Span 10.00 MHz]
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (1001 pts)
o
N f 2.112 50 GHz 13.108 dBm| Band Power 4.954 MHz 29.322 dB
2| N f 211412 GHz 13.161 dBm| Band Power 1.000 MHz 22.860 dB
.
6
7
1
1 =
IMSG STATUS
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Configuration 12

Maximum Output Power 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
24 opsk | SOMHzI5 | g6 |2042| 2201 37.96 23.70 61.66 | 0.49
kHz SCS ) ) ) ) ) ) ’

10.0 MHz 15

24 QPSK kHz SCS 8.41 | 32.46| 22.82 37.87 23.70 61.57 0.58
15.0 MHz 15

24 QPSK KHz SCS 8.45 | 34.25 22.80 37.85 23.70 61.55 0.60
20.0 MHz 15

24 QPSK KHz SCS 8.45 | 35.43 22.73 37.78 23.70 61.48 0.67

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position M
s Keysight Spectrum Analyzer - Swept SA @@@I
RLT | RF [soa oc | | | SENSE:INT| | ANALIGN PARTIAL | 08:58:49 PMJul 10, 2024
[Center Freq 2.155000000 GHz ] i Avg Type: RMS TRACE[12345 6
PNO: Wide ~»— T1rig: Free Run Avg|Hold: 111 TYPE|M WA
IFGain:Low #Atten: 6 dB DET/JA NNNNN
Mkr2 2.163 42 GHZ
Ref Offset 38.6 dB
1‘3,35'““’ Ref 32.85 dBm Band Power 22.913 dBm
229 2 t
A
129
2.85 / \
715 f \(
72 / \
272
372 / ‘\
472 ———— R NS S
572
Center 2.155000 GHz Span 10.00 MHz]
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (1001 pts)
o
N f 2.154 99 GHz 13.194 dBm| Band Power 4.970 MHz 29.419dB
2| N f 2.153 42 GHz 13.140 dBm| Band Power 1.000 MHz 22913 dB
.
6
7
1
1 =
IMSG STATUS
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Configuration 12

Maximum Output Power 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
24 opsk | ®OMHzI5 | g9 [2031| 22.90 37.95 23.70 6165 | 0.50
kHz SCS ) ) ) ) ) ) )

10.0 MHz 15

24 QPSK kHz SCS 8.49 | 32.48 | 22.94 37.99 23.70 61.69 0.46
15.0 MHz 15

24 QPSK KHz SCS 8.56 | 34.19 22.77 37.82 23.70 61.52 0.63
20.0 MHz 15

24 QPSK kHz SCS 8.56 | 35.43| 22.78 37.83 23.70 61.53 0.62

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 15 kHz SCS - Channel

Position T
s Keysight Spectrum Analyzer - Swept SA @@@I
RLT | RF [soa oc | | | SENSE:INT| | ANALIGN PARTIAL | 09:22:28 PMJul 10, 2024
[Center Freq 2.195000000 GHz ] i Avg Type: RMS TRACE[12345 6
PNO: Wide ~»— T1rig: Free Run Avg|Hold: 111 TYPE|M WA
IFGain:Low #Atten: 6 dB DET/JA NNNNN
Mkr2 2.190 92 GHZ
Ref Offset 38.75 dB
1‘3,35'““’ Ref 33.40 dBm Band Power 22.936 dBm
35 A2 1
135
3.49 \
£.51 lr \
165 J )l
265 ” \
365
465 ———
- o |
6.5
Center 2.19500 GHz Span 20.00 MHz]
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (1001 pts)
o
N f 2.194 99 GHz 12.976 dBm| Band Power 10.01 MHz 32482 dB
2| N f 2.190 92 GHz 13.259 dBm| Band Power 1.000 MHz 22936 dB
.
6
7
1
1 =
IMSG STATUS
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Configuration 13

Maximum Output Power 2 x 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB

5.0 MHz 15

24 QPSK KkHz SCS - 32.02 22.64 37.69 23.70 61.39 0.76
10.0 MHz 15

24 QPSK KHz SCS - 35.10 22.58 37.63 23.70 61.33 0.82
15.0 MHz 15

24 QPSK KHz SCS - 36.94 22.67 37.72 23.70 61.42 0.73
20.0 MHz 15

24 QPSK KkHz SCS - 38.20 22.60 37.65 23.70 61.35 0.80

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 15 kHz SCS - Channel

Position B

T e e

RL [ R [50Q bC |

| SENSE:INT]

ALIGN AUTO [ 10:43:39 PMul 19, 2024

E Keysight Spectrum Analyzer - Swept SA

[Center Freq.2.128750000 GHz

PNO: Fast —»—  1rig: Free Run

Avg Type: RMS
Avg|Hold: 200/200

TRACE|1 23456
TYPE|A

IFGain:Low Atten: 10dB DETIAAAAAA
Mkr1 2.145 10 GHz
Ref Offset 40.66 dB
1L%§IBIdiv Ref 39.59 dBm Band Power 22.670 dBm
296 ‘
&
19.6 I

9.59

-0.41

-10.4

-20.4

-30.4

Center 2.12875 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 180.0 MHz
Sweep 1.280 ms (4800 pts)

IMSG

STATUS
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Configuration 13

Maximum Output Power 2 x 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB

5.0 MHz 15

24 QPSK KkHz SCS - 32.17 22.75 37.80 23.70 61.50 0.65
10.0 MHz 15

24 QPSK KHz SCS - 35.26 22.75 37.80 23.70 61.50 0.65
15.0 MHz 15

24 QPSK KHz SCS - 36.96 22.79 37.84 23.70 61.54 0.61
20.0 MHz 15

24 QPSK KHz SCS - 38.22 22.67 37.72 23.70 61.42 0.73

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 15.0 MHz 15 kHz SCS - Channel

Position M

T e e

RL |

[soa bc |

E Keysight Spectrum Analyzer - Swept SA

| SENSE:INT]

[ ALIGN AUTO

10:50:37 PMJul 19, 2024

RF
[Center Freq 2.128750000 GHz

PNO: Fast —»—  1rig: Free Run

IFGain:Low

Avg Type: RMS
Avg|Hold: 200/200

Atten: 10dB

TRACE|1 23456
TYPE|A

DETJAAAAAA

10 cBidiv
Log

Ref Offset 40.66 dB
Ref 39.54 dBm

Mkr1 2.134 86 GHz
Band Power 22.793 dBm

2345

19.5

954

-0.46

-10.5

-20.5

-30.5

I e S S|

5 |

e

Center 2.12875 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 180.0 MHz

Sweep 1.280 ms

{4800 pts)

IMSG

STATUS
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Configuration 13

Maximum Output Power 2 x 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
: Total
NR NR Carrier Declared

Antenna : - Average Total Power Total EIRP

Modulation | - Bandwidth | PAR | poyerpsp | Ports1-32 | AT | grp | Limit

(dB) Gain 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB

5.0 MHz 15

24 QPSK KkHz SCS - 31.98 22.77 37.82 23.70 61.52 0.63
10.0 MHz 15

24 QPSK KHz SCS - 35.07 22.57 37.62 23.70 61.32 0.83
15.0 MHz 15

24 QPSK KHz SCS - 36.92 22.73 37.78 23.70 61.48 0.67
20.0 MHz 15

24 QPSK KHz SCS - 38.12 22.63 37.68 23.70 61.38 0.77

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 5.0 MHz 15 kHz SCS - Channel

Position T
s Keysight Spectrum Analyzer - Swept SA [i“i]@
RL [ RF [soa bc | [ | SENSE:INT] [ ALIGN AUTO | 10:12:54 PMJul 18, 2024
[Center Freq 2.178750000 GHz | i Avg Type: RMS TRACE[12345 6
PNO: Fast —»—  1rig: Free Run Avg|Hold: 200/200 TYPE| A WY
IFGain:Low Atten: 10dB DETIAAAAAA
Mkr1 2.160 142 4 GHz
Ref Offset 40.69 <B
19 9Bidlv Ref 39.17 dBm Band Power 22.765 dBm
292
<:>1
192 M [

17

|
| |

-10.8

-20.8

-30.8

Center 2.17875 GHz Span 180.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.920 ms (14400 pts
IMSG STATUS
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Configuration 14

Maximum Output Power 2 x 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position Breew

. Total
LTE /NR LTE / NR Carrier
Antenna : - Average Total Power Declared EIRP
Modulation Bandwidth PAR Power/PSD Ports 1-32 Antenna Gain Total EIRP Limit
(dB) 62.15
dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
QPSK 20 MHz
24 20 MHz 15 kHz 38.14 22.76 37.81 23.70 61.51 0.64
QPSK scs

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz , NR Modulation QPSK

- NR Carrier Bandwidth 20.0 MHz, - Channel Position B

s Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bc | | SENSE:INT] [ ALIGN AUTO | 05:48:45 PMJul 18, 2024
[Center Freq 2.130000000 GHz . Avg Type: RMS TRACE[12345 6
PNO: Fast —»— 1rig: Free Run Avg|Hold: 200/200 TYPE|A WA
IFGain:Low Atten: 10 dB DETAAAAAA
Ref Offset 40.65 dB Mkr1 2.126 52 GHz
19 9Bidlv Ref 39.47 dBm Band Power 22.756 dBm
295 R
19.5 il

947

-0.53

-10.5

-20.5

-30.5

Center 2.13000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 180.0 MHz
Sweep 1.200 ms (3600 pts)

IMSG

STATUS
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Configuration 14
55aximum Output Power 2 x 35.74 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Mgesw

Antenna LTE /NR LTE /NR Carrier Average Total Power Declared -IE-ﬁ;aFl
Modulation Bandwidth PAR Power/PSD Ports 1-32 Antenna Gain Total EIRP Limit

(dB) 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB
QPSK 20 MHz )
24 OPSK 20 MHz 15 kHz SCS 38.18 22.84 37.89 23.70 61.59 0.56

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz , NR Modulation QPSK

- NR Carrier Bandwidth 20.0 MHz - Channel Position M

e e

E Keysight Spectrum Analyzer - Swept SA

RL | RF [s09 bpC |

| SENSE:INT]

ALIGN AUTO

05:54:38 PMJul 19, 2024

[Center Freq 2.155000000 GHz

Trig: Free Run

PNO: Fast —+—
IFGain:Low

Atten: 10 dB

Avg Type: RMS
Avg[Hold: 2001200

TRAGE|1/23456
TYPE[A
DETIAAAAAA

Ref Offset 40.68 dB

10 dB/div
Log

Ref 39.22 dBm

Mkr1 2.136 12 GHz
Band Power 22.835 dBm

29.2 1

]

9.22 [

-10.8 }

|
]

|

|

-208 J

-60.8

Center 2.15500 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Sweep 1.200 ms (3600 pts)

Span 180.0 MHz

IM SG STATUS
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Configuration 14

Maximum Output Power 2 x 35.55 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew

Antenna LTE/NR LTE /NR Carrier Average Total Power Declared E?SI‘DI

Modulation Bandwidth PAR Power/PSD Ports 1-32 Antenna Gain Total EIRP Limit

(dB) 62.15

dBm | dBm/MHz dBm/MHz dBi dBm/MHz dB

QPSK 20 MHz

24 20 MHz 15 kHz - |38.14 2291 37.96 23.70 61.66 0.49

QPSK scs

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz , NR Modulation QPSK

- NR Carrier Bandwidth 20.0 MHz - Channel Position T

=)

[ Keysight Spectrum Analyzer - Swept SA
RL | RF [ 50

2 oC |

| SENSE:INT]

[ ALIGH

N AUTO

06:00:37 PMJul 19, 2024

Center Freq 2.180000000 GHz i Avg Type: RMS TRACE[12345 6
PNO: Fast —— 1rig: FreeRun Avg|Hold: 200/200 TYPE|A WAHARAR
IFGain:Low Atten: 10 dB DETIAAAAAA
Mkr1 2.176 57 GHZ
Ref Offset 40.68 dB
E%gB!div Ref 39.22 dBm Band Power 22.907 dBm
292
'
192 A
922 ‘ \
078 fl \l
108
208 J \
-308 J \L\
-40.8 o /
-80.8

Center 2.18000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Sweep 1.200 ms (3600 pts)

Span 180.0 MHz

IMSG

STATUS
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Configuration 15

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Brrew
LTE/NR Total
Antenna I\;I_(-)rcljzu{a’::(?n Carrier PAR Average ngt\gr I/Dki(t:éirr?g Total EIRP
Bandwidth Power/PSD ; EIRP Limit
(dB) Ports 1-32 Gain 62.15
dBm [ dBm/MHz | dBm/MHz dBi dBm/MHz dB
5 MHz /20.0
28 64QAM/ | itz 15kHz | - |35.64| 2255 | 37.60 23.70 61.30 | 0.85
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position B

T e )

s Keysight Spectrum Analyzer - Swept SA
RL | RF [50Q

| SENSE:INT]

[ ALIGN AUTO |

04:07:14 PMJul 23, 2024

A C
[Center Freq 2.026250000 GHz

PNO: Fast ——  1rig: FreeRun
Atten: 10 dB

IFGain:Low

Avg Type: RMS

Avg|Hold: 20012

00

TRACE[1 23456
TYPE|A YWAYWAVAS
DETJAAAAAA

10 ¢Bidiv
Log

Ref Offset 40.56 dB
Ref 39.06 dBm

Band Power 22.548 dBm

Mkr1 1.933

341 6 GHz

291

19.1

9.06

-0.94

-10.9

-20.9

-30.9

Center 2.0263 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 15

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Mgesw
LTE/NR Total
Antenna I\;I_(-)rcljzu{a’::(?n Carrier PAR Average ngt\gr I/Dki(t:éirr?g Total EIRP
Bandwidth Power/PSD ; EIRP Limit
(dB) Ports 1-32 Gain 62.15
dBm [ dBm/MHz | dBm/MHz dBi dBm/MHz dB
5 MHz /20.0
28 64QAM/ | iz 1s5kHz | - |35.77| 2254 | 37.59 23.70 61.29 | 0.86
QPSK SCS

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM
- LTE Carrier Bandwidth 5.0 MHz - Channel Position M

s Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bc | [ | SENSE:INT] [ ALIGN AUTO | 04:19:35 PMJul 23, 2024
[Center Freq 2.058750000 GHz | ) Avg Type: RMS TRACEI1 234 5 6
PNO: Fast ——  1rig: FreeRun Avg|Hold: 2007200 TYPE|A WA
IFGain:Low Atten: 10 dB DETAAAAAA
Mkr1 1.963 429 0 GHz|
Ref Offset 40.59 dB
E%SB”“’ Ref 39.25 dBm Band Power 22.544 dBm
293
1
¢
19.3 i
926
075
-10.8
-20.8
-30.8
s ‘MH \‘ﬁm ‘!""/ (i,
-50.8
Center 2.0588 GHz Span 540.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 2.880 ms (43200 pts
IMSG STATUS
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Configuration 15

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position Treaw

Total
Ante| LTE/NR |LTE/NR Carrier Average Total Power 'Zifé?}fg Total | EIRP
nna | Modulation Bandwidth Power/PSD Ports 1-32 ) EIRP Limit
PAR (dB) Gain 62.15
dBm/M . dBm/
dBm Hz dBm/MHz dBi MHz dB
64QAM / 5 MHz /20.0
28 QPSK MHz 15 kHz SCS - 35.69 22.46 37.51 23.70 61.21 0.94

Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM

- LTE Carrier Bandwidth 5.0 MHz - Channel Position T

T e )

s Keysight Spectrum Analyzer - Swept SA
[s0e DC

RL |

| [ | SENSE:INT]

ALIGN AUTO |

04:32:07 PMJul 23, 2024

RF
[Center Freq 2.056250000 GHz

Avg Type: RMS

TRACE|1 23456

PO ™ en 1048 Avalfold: 2001200 TorlA AR AR
Ref Offset 40.59 dB Mkr1 1.991 567 2 GHz
E%gsmiv Ref 38.71 dBm Band Power 22.461 dBm
287 <}1
18.7 M
8.71
-1.29
-11.3
-213
-31.3
A
413k M"""/ B e smemiiatll
-613

Center 2.0563 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 540.0 MHz
Sweep 2.880 ms (43200 pts

IMSG

STATUS
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Configuration 16

Maximum Output Power 29.72(LTE)+35.55(NR) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position Trrew
’ Total
LTE/NR LTE / NR Carrier Declared
Antenna . ) Average Total Power EIRP
Modulation Bandwidth PAR Power/PSD Ports 1-32 Antenna Total EIRP Limit
(dB) Gain 62.15
dBm | dBm/MHz | dBm/MHz dBi dBm/MHz dB
64QAM 5 MHz
28 QPSK 20.0 MHz 15 kHz SCS - 35.82 22.74 37.79 23.70 61.49 0.66
Antenna 28 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz, LTE Modulation 64QAM
- LTE Carrier Bandwidth 5.0 MHz - Channel Position T
E Keysight Spectrum Analyzer - Swept SA \i/\ill@_-
RL | RF [s00 bc | | | SENSE:INT] | ALIGN AUTO | 10:34:28 PM1ul 23, 2024
[Center Freq 2.088750000 GHz . Avg Type: RMS TRACEI1 23456
PNO: Fast —»— Trig: Free Run Avg|Hold: 200/200 TYPE|A
IFGain:Low Atten: 10 dB DET/AAAAAA
Mkr1 1.986 516 4 GHZ
1nggBIdiv Eeeffozfg.taztgt:iqaznis Band Power 22.739 dBm
293
1
@
19.3 W W\
8929
-0.71
-10.7
=207
-30.7 p
40.7 - er Liud I
-50.7
Center 2.0888 GHz Span 540.0 MHz
Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 2.880 ms (43200 pts
Limit
Maximum rated output power (Non-Rural) < 1640 W/MHz or <+62.15 dBm/MHz
Maximum rated output power (Rural) < 3280 W/MHz or <+65.15 dBm/MHz
Peak to Average Ratio 13 dB
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2.2

2.21

2.2.2

223

224

225

OCCUPIED BANDWIDTH

Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049

Date of Test and Modification State

04, 05, 18 and 19-July-2024 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 21.1-23.9°C
Relative Humidity 40.3 - 50.2%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.

For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.

4.2 Occupied bandwidth — relative measurement procedure

The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.

Subclause 5.4.3 of ANSI C63.26-2015 is applicable.

4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure
Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyzer).

The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required.
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2.2.6 Test Results

Configuration 1

Maximum Output Power 38.75 dBm

Result (MHz)
Antenna LTE _ LTE Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
24 QPSK 5.0 MHz 4.480 4.840 4.480 4.820 4.480 4.840
24 QPSK 10.0 MHz 8.960 9.680 8.960 9.640 8.960 9.680
24 QPSK 15.0 MHz 13.440 14.520 13.440 14.560 13.480 14.520
24 QPSK 20.0 MHz 17.880 19.020 17.880 18.960 17.880 19.020

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

o Keysight Spectrum Analyzer - Swept SA

o -2 ]

| sEnse:nT] [ ANALIGN PARTIAL [ 08:14:02 PM Jul 05, 2024

#Avg Type: Voltage
PNO: Fast —»—  1rig: Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 12 dB

Ref Offset 38.52 dB
1LO gBIdIV Ref 39.74 dBm

#VBW 1.0 MHz #Bweep (#Swp) 1.000s (1601 pts)

SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
l]——_
[flal  A1788MHz[(Ay -0468¢8] [ [ ]
£ 2110 52 GHz 3306dBm| [ o]
[ f] 19.02 MHz[ (A -3.715dB
]

[ 211052 GHz]
- ]
- ]
]
- ]
- ]
]
I

. o

IM 5G STATUS
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M

[ Keysight SpEL‘tmmAna\yzEr Sprl A

RF SENSE:INT| ALIGN PARTIAL |
Center Freq 2. 155000000 GHz ) #Avg Type: Voltage
PNO: Fast —»— Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 12 dB

Ref Offset 38.62 dB
Ref 40.38 dBm

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUH"TISH VALUE

1 mnn—

2 mnn——_

[ N [1[f[  214662GHz]  3399dBm| [ [ |
[flta)  1896MHz[(A) o0463g8( [ [ 00|
rr - r - ] 3

SoWE~NO g E W

A

IM 5G STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

s Keysight Spectrum Analyzer - Swept SA
[ RF 50 Q [ SENSE:INT| MALIGN PARTIAL |
Center Freq 2. 190000000 GHz i #Avg Type: Voltage
PNO: Fast —»— Trig: Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 12 dB

Ref Offset 38.75 dB
Ref 40.02 dBm

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE

I]]lll] 28! 559 dBm
[A1[1]

SOWENONEWN S

S

| E
@
o

STATUS
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Configuration 2

Maximum Output Power 2 x 35.74 dBm

Result (kHz)
Antenna LTE ‘ LTE Ce_lrrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
24 QPSK 5.0 MHz 9538.32 9898.76 9539.18 9898.86 9531.76 9898.74
24 QPSK 10.0 MHz 18880.46 | 19701.08 | 18885.19 | 19703.34 [ 18887.65 | 19696.64
24 QPSK 15.0 MHz 28285.29 | 29239.72 | 28283.99 | 29237.44 | 28249.95 | 29236.46
24 QPSK 20.0 MHz 37659.77 | 38695.73 | 37649.32 | 38751.46 | 37647.76 | 38695.37

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

[

[ SENSE:INT| |

ALIGN AUTO |

04:52:03 PMJul 189, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL | RF [s0e bc |
[Center Freq 2.130000000 GHz

#FGain:Low

‘ Center Freq: 2.130000000 GHz
+» Trig: Free Run
#Atten: 12dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dB/div Ref 31.64 dBm

Log
218

1ne

Center 2.13 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 225 MHZ]
Sweep 6.933 ms|

Occupied Bandwidth Total Power 38.4 dBm
37.660 MHz

Transmit Freq Error -24.429 kHz % of OBW Power 99.00 %

x dB Bandwidth 38.70 MHz x dB -26.00 dB

STATUS
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M

—
[ES = =

SENSE:INT] [ arenauTo |

05:15:14 PMJul 19,2024

[ Keysight Spectrum Analyzer - Occupied BW
RL__ | Rm [s0@ pc | [ I
[Center Freq 2.155000000 GH=z |

‘ #|FGain:Low

—»— Trig: Free Run

Center Freq: 2.155000000 GHz
Avg|Hold: 200/200
#Atten: 12dB

Radio Std: None

Radio Device: BTS

10 ¢B/div Ref 31.69 dBm

Log
217

17

163

-8.31

Center 2.155 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 225 MHz|
Sweep 6.933 ms|

Occupied Bandwidth

37.649 MHz
Transmit Freq Error -31.878 kHz
x dB Bandwidth 38.75 MHz

Total Power 38.3 dBm
% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

—
-2

SENSE:INT| | ALIGN AUTG |

05:11:17 PMJul 19,2024

[ Keysight Spectrum Analyzer - Occupied BW
RL I RE [500 DC | [ [
[Center Freq 2.180000000 GHz |

‘ #IFGain:Low

«p. Trig: FreeRun

Center Freq: 2.180000000 GHz
Avg|Hold: 200/200
#Atten: 12 dB

Radio Std: None

Radio Device: BTS

Ref 31.79 dBm

Center 2.18 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 225 MHz]
Sweep 6.933 ms

Occupied Bandwidth

37.648 MHz
Transmit Freq Error -41.760 kHz
x dB Bandwidth 38.70 MHz

Total Power 38.3 dBm
% of OBW Power 99.00 %
x dB -26.00 dB

STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

Result (MHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
24 QPSK iﬁ?zMslézsls 4.460 4.840 4.480 4.860 4.480 4.860
24 QPSK I1I?|ZOSMC}—|SZ 15 9.280 9.880 9.280 9.800 9.280 9.880
24 QPSK &gz()sl\/lci-lsz 15 14.120 14.920 14.120 14.920 14.080 14.920
24 QPSK ﬁa'zo SMCHSZ 151 18900 | 19.800 | 18.900 | 19.800 | 18.900 | 19.800

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B

[ Keysight Spectrum Analyzer - Swept SA

[

RF 0Q DC

(] R T 50 G
Center Freq 2.120000000 GHz

Ref Offset 38.52 dB
Ref 39.59 dBm

| SENSE:INT] [ /NALIGN PARTIAL [
#Avg Type: Voltage

Avg|Hold: 10110

09:18:58 PMJul

—— Trig: FreeRun
#Atten: 12 dB

PNO: Fast
IFGain:Low

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL|

X Y
B N [ 1] f| 2.110 52 GHz 27716dBm| |
8. A .
2110 10 GHz

o

FUNCTION FUNCTION WIDTH

FUNCTION VALUE

19.80 MHz

| E
@
o
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel
Position M

[1s] KEys\ghtSpEL‘tmmAna\yzEr SWEptsA ===

RT | RF SENSE:INT| ANALIGN PARTIAL | 05:24:27 PM Jul 04, 2024
Center Freq 2. 155000000 GHz . #Avg Type: Voltage
PNO: Fast —»— Trig: Free Run Avg|Hold: 10110
IFGain:Low #Atten: 12 dB

Ref Offset 38.63 dB
Ref 40.42 dBm

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE

N [1]7]
ERER

'S
-
B>

m

M STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel
Position T

s Keysight Spectrum Analyzer - SweplsA || (]
R T | RF 50 0 [ SENSE:INT] MALTGN PARTIAL | 09:14:21 PMJul 04, 2024
Center Freq 2. 190000000 GHz . #Avg Type: Voltage TRACE Y
PNO: Fast —»— Trig: FreeRun Avg|Hold: 10/10

IFGain:Low #Atten: 12 dB

Ref Offset 38.75 dB
Ref 39.67 dBm

Span 60.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

MKR MODE TRC| SCL| FUNCTION FUNCTIOM WIDTH FUNCTION VALUE
1 I}l-l’]_ﬂ?ﬁm{ﬂ 284 674 dBm P 1
2 FINEEREAITY OMHz[(A) 46328 [ [ 000000
3 I]]l’] 3ee3dBm [ ]
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Configuration 4

Maximum Output Power 2 x 35.74 dBm

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
24 QPSK iﬁ?zMslézsls 9527.66 | 9898.72 | 9523.67 | 9898.74 | 9525.67 | 9898.63
24 QPSK 10.0MHz 15 | 19194 37 | 19798.60 | 19179.36 | 19798.37 | 19186.76 | 19798.38
kHz SCS
24 QPSK 15.0MHz 15 | 5e904 57 | 20814.82 | 28944.50 | 29832.93 | 28936.70 | 29795.51
kHz SCS
24 QPSK EE"ZO S'V'CHSZ 15 | 38689.76 | 39789.63 | 38695.91 | 39788.72 | 38680.06 | 39782.79

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B

—
(B

| SENsE:NT] [

ALIGN AUTO |

09:58:16 PMJul 18,2024

[ Keysight Spectrum Analyzer - Occupied BW
RL | ®F 502 0C | [
[Center Freq 2.130000000 GH= |

#|FGain:Low

Center Freq: 2.130000000 GHz
—». Trig:
#Atten: 14 dB

Free Run

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dBidiv

Ref 31.54 dBm

Log

215

Center 2.13 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 225 MHz|
Sweep 6.933 ms|

x dB Bandwidth

Occupied Bandwidth

Transmit Freq Error

Total Power 38.4 dBm

38.690 MHz
-25.975 kHz % of OBW Power 99.00 %
39.79 MHz x dB -26.00 dB

STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M

—
(B =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC | | [

SENSE:INT| 1

ALIGN AUTO |

10:10:03 PMJul 18, 2024

ICenter Freq 2.155000000 GHz |

‘ #|FGain:Low

+». Trig: Free Run

Center Freq: 2.155000000 GHz
Avg|Hold: 200/200
#Atten: 12dB

Radio Std: None

Radio Device: BTS

10 dB/div Ref 31.40 dBm

Log
214

114

1.40

-5.60

Center 2.155 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 225 MHZ|
Sweep 6.933 ms|

Occupied Bandwidth
38.696 MHz
-37.403 kHz
39.79 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 38.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T

—
[ & ]

SENSE:INT| [

ALIGN AUTO |

10:13:21 PMJul 18,2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [soe bc | | [
[Center Freq 2.180000000 GHz |

‘ HIFGain:Low

—p—~ Trig: Free Run
#Atten: 14 dB

Center Freq: 2.180000000 GHz

Avg|Hold: 2001200

Radio Std: None

Radio Device: BTS

10 dBidiv Ref 31.61 dBm

Log
216

116

Center 2.18 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 225 MHz]
Sweep 6.933 ms

Occupied Bandwidth
38.680 MHz
-47.597 kHz
39.78 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 38.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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2.3

BAND EDGE

2.31 Specification Reference
FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1051
2.3.2 Date of Test and Modification State
18, 19 and 22-July-2024 - Modification State 0
2.3.3 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
234 Environmental Conditions
Ambient Temperature 21.1°C
Relative Humidity 43.3 - 50.2%
2.3.5 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.0.
Band Edge measurements were used an Integration Bandwidth of at least 1% of the measured
26dB Bandwidth.
Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.
For the number of antenna ports, the limit was calculated as being:
-13dBm - 10 * Log (32) = -28.05 dBm.
The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required.
2.3.6 Test Results
Configuration 1
Maximum Output Power 38.75 dBm
. LTE Carrier Band Edge (MHz)
Antenna LTE Modulation Bandwidth Channel Position B Channel Position T
24 QPSK 5.0 MHz 2,112.5 2,197.5
24 QPSK 10.0 MHz 2,115.0 2,195.0
24 QPSK 15.0 MHz 2,117.5 2,192.5
24 QPSK 20.0 MHz 2,120.0 2,190.0
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

—
[ES = =

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENsE:NT] [ ALIGN AUTO | 07:49:47 PMJul 22, 2024
Center Freq 2.110000000 GHz | ) Avg Type:RMS TRACE[112345 6
PNO: Wide -»— T1rig: Free Run TYPE| WA
IFGain:Low #Atten: 12 dB DET|ANNNN N
Mkr1 2.109 900 GHz
Ref Offset 40.65 dB
19 dBlelv Ref 36.65 dBm Band Power -40.47 dBm
67
187
666
-3.38 /
134 T
234
DL1 -28 05 dBm|
334 /
,--.—""[,
434 } »/_,f"'
. WWWWW
Center 2.110000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-.
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTG | 07:54:05 PMJul 22, 2024
Center Freq 2.200000000 GHz | ) Avg Type:RMS TRACE[12345 6
PNO: Wide -#— T1rig: Free Run TYPE[W
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.200 100 GHz
Ref Offset 40.72 dB
19 dBdlv Ref 36.72 dBm Band Power -41.42 dBm
27
167
B.72
-328 \
133 “—
-233
DL1 -28 05 dBm|
333 \\
e \\,\—01
533 Lt A 53 sy Bt Wt P el et prber i o]
[Center 2.200000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Configuration 2

Maximum Output Power 2 x 35.74 dBm

. LTE Carrier Band Edge (MHz)
Antenna LTE Modulation Bandwidth Channel Position B Channel Position T
24 QPSK 20.0 MHz 2120+2140 2190+2170

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

Keysight Spectrum Analyzer - Swept SA

—
[

RL | RF [s0@ pC |

| [ SENSE:INT|

| ALIGN AUTO | 04:52:38 PMJul 19, 2024

Eenter Freq 2.110000000 GHz |

PNO: Wide -»— T1rig: Free Run

Avg Type: RMS TRACE|1 23456
TYPE[W

AR
DET|ANNNNN

IFGain:Low #Atten: 10 dB
Mkr1 2.109 805 GHz
‘IL(()’gBJdiv Eeeffo:;s.eﬁt.’ﬁs;rgs Band Power -39.99 dBm
247
14.7
465
-5.35 /
-15.4
T
-26.4 DLT -Z5.05 dBmfjl
P
-35.4 —
454 1 /
e T Y m’wﬂ

-55.4

Center 2.110000 GHz
Res BW 39 kHz

#VYBW 120 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

Keysight Spectrum Analyzer - Swept SA

—
[ES e

RL [ RF [s0a bC |

| SENsE:aNT]

[ ALIGN AUTO | 05:11:50 PMJul 18, 2024

Eenter Freq 2.200000000 GHz

PNO: Wide -

Trig: Free Run

Avg Type: RMS TRACE|]1/23456
TYPE|[W

AAAARAAR
DETIJANNNNN

IFGain:Low #Atten: 10 dB
Mkr1 2.200 195 GHz
Ref Offset 40.68 dB
1L%’dBJdiv Ref 34.68 dBm Band Power -40.63 dBm
247
147
4.68
-5.32 \
-16.3
=3 \\ DL1 -28.05 dBm|
-363 \\
F—]

-45.3 \\.\“\M 11

UV, /YUY | NI W N
-56.3

Center 2.200000 GHz
Res BW 39 kHz

#VBW 120 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

. . . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
24 QPSK 5.0 MHz 15 kHz SCS 2,112.5 2,197.5
24 QPSK 10.0 MHz 15 kHz SCS 2,115.0 2,195.0
24 QPSK 15.0 MHz 15 kHz SCS 2,117.5 2,192.5
24 QPSK 20.0 MHz 15 kHz SCS 2,120.0 2,190.0

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B

[

| SENSE:INT| | ALIGN AUTO | 08:27:32 PMJul 22, 2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e@ bc |

[
enter Freq 2.110000000 GHz |

Avg Type: RMS TRACE|1 23456

TYPE[W!

Wi Trig: Free Run ARAAAAAA
PNO: Wide - g Ser|A N NN N

IFGain:Low #Atten: 12dB

Ref Offset 40.65 dB

10 aBidiv  Ref 36.65 dBm
Log

Mkr1 2.109 900 GHz
Band Power -39.09 dBm

267

187

6.65

-3.35

134

<234

DL1 -26.05 dBi|

2334

-43.4

534

1
Wwwmmmm

Center 2.110000 GHz
Res BW 20 kHz

Span 2.000 MHz

#VBW 62 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T

—
[ES =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [

ALIGN AUTO |

08:31:07 PMJul 22, 2024

[
ICenter Freq 2.200000000 GHz | ]
PNO: Wide -»— T1rig: Free Run
IFGain:Low #Atten: 12dB

Avg Type: RMS

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

Ref Offset 40.72 dB

10 dBidiv  Ref 36.72 dBm
Log

Mkr1 2.200 100 GHz
Band Power -39.25 dBm

267

187

133 \
-233

DL1 -26.05 dBi|

2333 \

-433 O 1

533

Center 2.200000 GHz

Res BW 20 kHz #VBW 62 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Configuration 4

Maximum Output Power 2 x 35.74 dBm

. . . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
24 QPSK 20.0 MHz 15 kHz SCS 2120+2140 2190+2170

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B

Keysight Spectrum Analyzer - Swept SA

—
-2 el

RL | RF [s0@ pC |

| [ SENSE:INT|

| ALIGN AUTG |

09:58:49 PMJul 18, 2024

Eenter Freq 2.110000000 GHz |

Avg Type:RMS

TRACE|] 23456

Wi Trig: Free Run TYPE|WiaAraas:
ireamtoe ™ saten: 1048 DETJANNNNN
Ref Offset 40.65 dB Mkr1 2.109 785 GHZz
10 dBidiv__Ref 34.65 dBm Band Power -38.58 dBm
og
24.7
147
485 /
536
15.4
Ea DLT-28 ﬂSdEjl
354 /
454 1
ik TV PR ST M
5.4

Center 2.110000 GHz
Res BW 43 kHz

#VBW 130 kHz*

#Sweep 5.000 s (1001 pts)

Span 2.000 MHz

IMSG

STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T
—
e Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO | 10:14:30 PMJul 18, 2024
ICenter Freq 2.200000000 GHz | ] Avg Type: RMS TRACE|1 2345 6
PNO: Wide - 1rig: Free Run JSas e

IFGain:Low #Atten: 10 dB

Ref Offset 40.68 dB
E%gB!div Ref 34.68 dBm

Mkr1 2.200 215 GHz
Band Power -39.36 dBm

247

147

468 \

-153

DL1 -28.05 dBm|

2353

Al

-453

553

Center 2.200000 GHz
Res BW 43 kHz

#VBW 130 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Configuration 5

Maximum Output Power 2 x 35.74 dBm

. Band Edge (MHz)
Antenna LTE / NR Modulation LTE/ NR Carrier Channel Position Channel Position
Bandwidth
Brraw Tresw
24 QPSK/ QPSK 20 MHz /20 MHz 212042140 219042170

Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position B

Keysight Spectrum Analyzer - Swept SA

[

RL | RF [s0e@ bc |

| | SENSE:INT|

| ALIGN AUTO |

05:25:34 PMJul 18, 2024

Eenter Freq 2.110000000 GHz

Avg Type:RMS

PNO: Wide -»— T1rig: Free Run

IFGain:Low

#Atten: 10 dB

TRACE[1 23456
TYPE|W
DET|ANNNNN

Ref Offset 40.65 dB

10 aBidiv  Ref 34.65 dBm
Log

Mkr1 2.109 785 GHz
Band Power -39.42 dBm

247

/

-15.4

7

-26.4

DL1 -26.05 domfjl

-35.4

>

Center 2.110000 GHz
Res BW 43 kHz

#VBW 130 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15
kHz SCS / 20 MHz - Channel Position T

—
[ Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 05:31:02 PMJul 18, 2024
Center Freq 2.200000000 GHz | ) Avg Type: RMS TRACE[12345 6
PNO: Wide -»— T1rig: Free Run TYPE| WanARRAAR
IFGain:Low #Atten: 10 dB DET/ANNNNN
Ref Offset 40.68 dB Mkr1 2.200 215 GHz|

E%gBJdiv Ref 34.68 dBm Band Power -40.13 dBm

247

147

468 \
-5.32

-15.3
23 ‘"\_\ DLT -26.05 dBm
<353 ~— \\
453 al
\v‘""wﬂ— A g g o A M

-853
Center 2.200000 GHz Span 2.000 MHz

Res BW 43 kHz #VBW 130 kHz* #Sweep 5.000 s (1001 pts)

IMSG STATUS
Limit -28.05 dBm
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2.4

TRANSMITTER SPURIOUS EMISSIONS

241 Specification Reference
FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1051
24.2 Date of Test and Modification State
29, 30, 31 July and 01-August-2024 - Modification State 0
243 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
24.4 Environmental Conditions
Ambient Temperature 21.1-21.6°C
Relative Humidity 42.5 - 43.3%
245 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.1.
All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.1.
Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.
For the number of antenna ports, the limit was calculated as being:
-13dBm - 10 * Log (32) = -28.05 dBm.
The worst case modulation and bandwidth plots are presented here, all other applicable plots
are retained by TUV SUD and available for presentation if required.
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24.6 Test Results
Configuration 1

Maximum Output Power 38.75 dBm

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B -

Band 1 - Range 0.009 to 4000 MHz

E—
[E=SR

ALIGN AUTO 04:43:23 PMJul 29,2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [soa bC | | | SENSE:NT] [
[«

enter Freq 2.000004500 GHz
NFE

PNO: Fast -~ Irig: Free Run

#Avg Type: RMS TRACE[1 23456
TYPE|W!

DETJANNNNN

IFGain:Low #Atten: 12 dB

WK 2761 dbm
37 ’1

27

1.7

170

-6.30

-183

-28.3 DL1 2505 domy
-38.3 —r"J WW
-48.3
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (3000 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B -

Band 2 - Range 4000 to 22000 MHz

—
[

ALIGN AUTO [ 09:58:54 PMJul 30, 2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e bc | | [ SENSE:INT] [
[+

enter Freq 13.000000000 GHz | i
PNO: Fast ~—»— Trig: FreeRun
IFGain:Low #Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
R

DET|ANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.484 5 GHz
-47.86 dBm

100

0.0

-10.0

-200

DL1 -26.05 dBm|

-50.0
W\MWAMMMJ

-60.0

-70.0

Start 4.000 GHz

Res BW 1.0 MHz #VYBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M -

Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 04:51:30 PMJul 29, 2024
ICenter Freq 2.000004500 GHz | ] #Avg Type: RMS TRACE|1 2345 6
NEE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.153 3 GHz
19 gBicly_Ref 42.26 dBm 27.67 dBm
323 1
223
123
2.28
774
77
Werard DL1-28 05 dBim)
N Y
. e A ]
M‘M.—-‘
A7
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M -

Band 2 - Range 4000 to 22000 MHz

—

o Keysight Spectrum Analyzer - Swept SA = |- )

RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 10:03:34 PMJul 30, 2024

Center Freq 13.000000000 GHz | i #Avg Type:RMS TRACE[12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR

IFGain:Low #Atten: 6 dB DET|ANNNNN

Ref Offset 20.14 dB Mkr1 21.493 5 GHz

10 dBidiv__Ref 20.00 dBm -47.84 dBm

og

100

0.0o

DL1 -26.05 dBm|

-40.0

o0 POV P PP RSP (P S P

600
700
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IM‘SG STATUS
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T -

Band 1 - Range 0.009 to 4000 MHz

—
[ES =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [

ALIGN AUTO ‘ 04:54:48 PMJul 29, 2024

[
ICenter Freq 2.000004500 GHz |
NFE

#Avg Type: RMS TRACE|] 23456

n Trig: Free Run TYPE[W
hoonion | #Atten: 12 dB DET/ANNNNN
Mkr1 2.189 3 GHz
Ref Offset 42.23 dB
E%gB!div Ref 40.51 dBm 27.54 dBm
305 ’1
Y
2058
108
0.510
-9.49
-19.5
DL1 -28.05 dBm|
295
_f”' *"—«—-—,—W
-39.5 it
495
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (3000 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T -

Band 2 - Range 4000 to 22000 MHz

E—
=& ]

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:INT] [ ALIGN AUTO | 10:11:03 PMJul 30, 2024
Center Freq 13.000000000 GHz | i #Avg Type: RMS TRACE|12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihARARAR
IFGain:Low #Atten: 6 dB DeET|ANNNNN
Mkr1 21.493 5§ GHz
Ref Offset 28.14 dB
9 geidiv_Ref 20.00 dBm -47.85 dBm
100
0.00
-10.0
-200
DL1 -28 05 dBm|
-30.0
-40.0
1
-50.0 -
WMMMJ
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 2

Maximum Output Power 2 x 35.74 dBm

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B -

Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL [ RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 05:55:13 PMJul 29, 2024
Input Mech Atten 12 dB #Avg Type: RMS TRACE[112345 6
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.229 8 GHz
10dBidiy _Ref 4140 dBm -36.08 dBm
og
314
214
11.4
1.40
-8.80
-186
28 DL1-28 USdB:mI
| g NI
J___f f et st
-366
486
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position B -

Band 2 - Range 4000 to 26000 MHz

—
[ES ==

| SENsE:NT]

ALIGN AUTO |

04:37:24 PMJul 31,2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s02 bC |

[
enter Freq 13.000000000 GHz |

#Avg Type: RMS

TRACE|1123456

n Trig: Free Run TYPE| WA
IEgSihfLﬂs:v e #Atten: 6 dB DET/ANNNNN
Mkr1 21.484 0 GHz
Ref Offset 29.14 dB
1L%’dBJdiv Ref 20.00 dBm -47.98 dBm
100
0.00
-100
200
DL1 -26.05 dBm,
-30.0
-40.0
’1
-50.0 —, N i,
D P B U e p
-B0.0
=700
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M -

Band 1 - Range 0.009 to 4000 MHz

—
[ES =

| SENSE:NT]

[ ALIGN AUTO | 06:03:00 PMJul 29, 2024

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | |
Input Mech Atten 12 dB

Trig: Free Run

#Avg Type: RMS TRACE|] 23456

TYPE

A [ow) WAWARAAAR

e ooy > #Aten: 12 dB DET|A NNNN N

Mkri 2.331 8 GHz

Ref Offset 42.23 dB

E%gB!div Ref 39.28 dBm -35.80 dBm
293
19.3
9.28
0.72
-10.7
-207

DL1 -25.05 dBm|

- ! ]

P IALTE AN RS
a7 g

-50.7

Start 9 kHz Stop 4.000 GHz

Res BW 1.0 VMIHz #VBW 3.0 MIHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position M -

Band 2 - Range 4000 to 26000 MHz

—
[l & ]

| sense:anT]

[ ALIGN AUTO | 04:45:40 PMJul 31, 2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc |
C

[
enter Freq 13.000000000 GHz |

PNO: Fast —+— 1rig: FreeRun

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

IFGain:Low #Atten: 6 dB
Mkr1 21.490 0 GHzZ
Ref Offset 26.14 dB
1 ;!B.ldiv Ref 20.00 dBm -47.96 dBm
10.0
0.00
-100
-200
DL1 -25.05 dBm|
-300
-40.0
.1
-50.0 i, L,
A AmAA A AN L]
-60.0
-7o.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T -

Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES =

F RL [ RE [500 bC | | [ SENSE:INT] [ ALIGN AUTO | 06:13:33 PMul 29, 2024
Marker 1 2.282789211901 GHz | ) #Avg Type: RMS TRAGE[1[234 5 6
NEE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.282 8 GHZ
Ref Offset 42.23 dB
19 gBiclv_Ref 38.09 dBm -35.79 dBm
281
n
18.1
8.09
191
-8
218
DL1 -28 05 dBm|
319 a1 —
! 'l T e, |
MM
419
518
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - LTE Modulation QPSK - LTE Carrier Bandwidth 20.0 MHz - Channel Position T -

Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[l & ]

RL [ RF [soe bc | [ SENsE:INT]

[ ALIGN AUTO |

05:01:15 PMJul 31,2024

0 [
I%enter Freq 13.000000000 GHz | )
PNO: Fast —+— 1rig: FreeRun
#Atten: 6 dB

IFGain:Low

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.491 0 GHz
-47.99 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

X

-500

-60.0

Start 4.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 3

Maximum Output Power 38.75 dBm

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 09:28:55 PMJul 29, 2024
Marker 1 2.262286695212 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast ~—»— Trig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.262 3 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 42.68 dBm -35.66 dBm
327
1
227
127
268
732
-173
2r3 DL1 -28.05 dFim]
1
| P
s e
-47.3
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 2 - Range 4000 to 22000 MHz

—
[ES ==

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s02 bC | | | SENsE:NT] [ ALIGN AUTO | 08:47:13 PMJul 31, 2024
Center Freq 13.000000000 GHz | ) #Avg Type: RMS TRACE[123456
PNO: Fast ~—»— Trig: FreeRun TYPE| WHARAAARAR
IFGain:Low #Atten: 6 dB DET|ANNNN N
Ref Offset 20,14 dB Mkr1 21.495 0 GHz
1L%’dBJdiv Ref 20.00 dBm -48.02 dBm
100
0.00
-10.0
200
DL1 -2805 dBim)
300
-40.0
R e
-50.0 o
P A A D N I U e e
-60.0
-70.0

Start 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IM SG STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 4000 MHz

—
[ES =

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 09:33:11 PMJul 29, 2024
Marker 1 2.288289887111 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NEE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.288 3 GHz
19 gBiclv_Ref 40.09 dBm -35.80 dBm
301
201
10.1
0.050
-891
199
DL1 -28 05 dBm|
-299 1
o N S
399
-49.9
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 2 - Range 4000 to 22000 MHz

—
[l & ]

ALIGN AUTO

‘ 08:52:14 PMJul 31,2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc | | [ SENsE:INT] [
C

enter Freq 13.000000000 GHz

PNO: Fast —+— 1rig: FreeRun
IFGain:Low #Atten: 6 dB

‘ #Avg Type: RMS

TRACE|] 23456
TYPE| WihrAAAAR-
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.503 0 GHz
-47.99 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

-60.0

Start 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz

#Sweep 36.00 s (36000 pts

IM SG STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES =

F RL [ RE [500 bC | [ SENSE:INT] [ ALIGN AUTO | 09:42:10 PM1ul 29, 2024
Marker 1 2.319293692837 GHz | ) #Avg Type: RMS TRAGE[1[234 5 6
NEE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.319 3 GHZ
Ref Offset 42.23 dB
19 gBiclv_Ref 39.01 dBm -35.58 dBm
250
190
9.01
0.89
-1a
210
DL1 -28 .05 dBim|
310 1 ™ ]
P —
e st
-41.0
-510
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 2 - Range 4000 to 22000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[l & ]

RL [ RF [soe bc |

| sense:anT]

[ ALIGN AUTO | 08:56:39 PMJul 31, 2024

i |
I%enter Freq 13.000000000 GHz

PNO: Fast —+— 1rig: FreeRun

IFGain:Low #Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.484 0 GHz
-48.01 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

A

-500

-60.0

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 4

Maximum Output Power 2 x 3

5.74 dBm

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 09:48:41 PMJul 29, 2024
Marker 1 2.253785651706 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.253 8 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 39.19 dBm -35.78 dBm
282
19.2
9.19
-0.81
-8
-208
DL1 -28.05 dBm|
e ! P 0]
PRI L N DR R———
40 Sl i
-a0.8
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position B - Band 2 - Range 4000 to 26000 MHz

—
[ES ==

| SENsE:NT]

ALIGN AUTO |

09:05:04 PMJul 31,2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s02 bC |

[
enter Freq 13.000000000 GHz |

—»— Trig: Free Run

#Avg Type: RMS

TRACE|1123456
TYPE

- VAR
IEgSihfLﬂs:v #Atten: 6 dB DET/ANNNNN
Mkr1 21.497 0 GHz
Ref Offset 29.14 dB
1L%’dBJdiv Ref 20.00 dBm -47.93 dBm
100
0.00
-100
200
DL1 -2805 dBim)
-30.0
-40.0
.1
-50.0 P .
A A A b A i man L
-60.0
=700
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO | 09:52:53 PMJul 29, 2024
Marker 1 2.357298357920 GHz ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.357 3 GHz
Ref Offset 42.23 dB
19 gBiclv_Ref 40.28 dBm -35.67 dBm
303
203
103
.20
872
197
DL1 -28 05 dBm|
= ’1 [P N
f_J T g o]
397 T
-497
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position M - Band 2 - Range 4000 to 26000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-
RL [ RF [soe bc | | sense:anT] [ ALIGN AUTO | 09:10:33 PMJul 31, 2024
Center Freq 13.000000000 GHz | i #Avg Type: RMS TRACE(12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr1 21.484 0 GHz
Ref Offset 28.14 dB
g deidiv_Ref 20.00 dBm -47.96 dBm
100
0.00
-10.0
-20.0
DL1 -28 05 dBm|
-30.0
-40.0
.1
50.0 i
MMMMMJ s s
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IM‘SG STATUS
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Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 09:56:57 PMJul 29, 2024
Marker 1 2.379301058757 GHz | ) #Avg Type: RMS TRACEI1 2345 &
NEE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.379 3 GHz
Ref Offset42.23 dB
19 gBicly_Ref 41.44 dBm -35.49 dBm
314
214 T
11.4
1.44
-B.56
186
A6 DL1-28 USdB:mI
1
en gl LJM___MMW
336
-486
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 24 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 15 kHz SCS - Channel

Position T - Band 2 - Range 4000 to 26000 MHz

—
o Keysight Spectrum Analyzer - Swept SA = |- )
RL [ RF [soe bc | | sense:anT] [ ALIGN AUTO | 09:16:37 PMJul 31, 2024
Center Freq 13.000000000 GHz | i #Avg Type:RMS TRACE[12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET/JANNNNN

Mkr1 21.503 5 GHz
Ref Offset 29,14 dB
1L%;!Bldiv Reef 2(;.%0 dBm -48.05 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

N
WWMMMNJ

-60.0

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IM SG STATUS
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Configuration 5

Maximum Output Power 2 x 35.55 dBm

Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position B- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 08:27:50 PMJul 30, 2024
Input Mech Atten 12 dB #Avg Type: RMS TRACE[1/2345 6
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.242 3 GHz
10dBidiv _Ref 39.02 dBm -36.01 dBm
og
280
18.0
9.02
-088
-1n
=210
DL1 -28 05 dBm|
A N e
forst it o A
-0
-510
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position B- Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES e =

RL [ [s02 bC | | SENsE:NT]

[ ALIGN AUTO | 09:01:54 PMJul 30, 2024

0 RF |
Eenter Freq 13.000000000 GHz |
PNO: Fast ~—#—
IFGain:Low

Trig: Free Run
#Atten: 6 dB

#Avg Type: RMS TRACE[1 23456
TYPE

VAR
DET|A NNNNN

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.494 0 GHz
-47.86 dBm

100

0.00

-10.0

DL1 -28.05 dBm|

-50.0

-600

-70.0

Start 4.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position M- Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES T

F RL [ RE [500 bC | [ SENSE:INT] [ ALIGN AUTO | 08:35:22 PM1ul 30, 2024
Marker 1 2.263286817977 GHz | ) #Avg Type: RMS TRAGE[1[234 5 6
NEE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.263 3 GHZ
Ref Offset 42.23 dB
19 gBiclv__Ref 36.49 dBm -35.87 dBm
265
165
6.49
-3.51
-135
235
DL1 -28 05 dBm|
335 .1 i W,
W——y
Nﬁa““—_—"‘—*
435
-535
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position M- Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[l & ]

RL [ RF [soe bc | [ SENsE:INT] [

ALIGN AUTO ‘ 08:54:18 PMJul 30, 2024

i |
I%enter Freq 13.000000000 GHz

#Avg Type: RMS TRACE|1 23456

n Trig: Free Run TYPE| WA

Feniow | #Atten: 6dB DET/ANNNNN

Mkr1 21.488 0 GHz

Ref Offset29.14 dB

10 dBdiv Ref 20.00 dBm -47.88 dBm
10.0
0.0g
-10.0
200

DL1 -25.05 dBm|
-30.0
-40.0

1
= - s
PV VP PPN RSP PP S

-60.0
-70.0

Start 4.000 GHz Stop 22.000 GHz

Res BW 1.0 MHz #YBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 08:40:33 PMJul 30, 2024
Marker 1 2.289290009876 GHz ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.289 3 GHz
Ref Offset 42.23 dB
19 gBiclv_Ref 39.04 dBm -36.04 dBm
250
18.0 F
9.04
0.96
-1a
210
DL1 -28 .05 dBim|
310 1 ]
r_’/ T itestren|
et
410
-510
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 24 - LTE / NR Modulation QPSK/ QPSK - LTE / NR Carrier Bandwidth 20 MHz 15

kHz SCS / 20 MHz - Channel Position T- Band 2 - Range 4000 to 26000 MHz

—
o Keysight Spectrum Analyzer - Swept SA = |- )
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 08:43:17 PMJul 30, 2024
Center Freq 13.000000000 GHz | i #Avg Type:RMS TRACE[12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET/JANNNNN

Mkr1 21.504 5 GHz

Ref Offset 26.14 dB
1 ;!B.ldiv Ref 20.00 dBm -47.87 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0
1

600
700
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IM‘SG STATUS
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Configuration 6

Maximum Output Power 32.74(LTE)+ 38.75(NR) dBm

Antenna 28 - LTE / NR Modulation 64Q0AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position B- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @@\@-_
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTO | 01:24:14 PMAug 01,2024
Marker 1 2.431307442555 GHz | ) #Avg Type: RMS TRACE1[23456
NFE PNO: Fast (o 1rig: FreeRun TYPE| Wi
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.431 3 GHz
Ref Offset 42.23 dB
‘IL(()’gBJdiv Ref 42.80 dBm -35.19 dBm
328
1
228
128
280
720
172
-2 Dl 1 2805 dfm
1
372 o
-47.2
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position B- Band 2 - Range 4000 to 26000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s02 bC | | | SENsE:NT] [ ALIGN AUTO | 10:43:44 PMJul 31, 2024
Center Freq 13.000000000 GHz | ) #Avg Type:RMS TRACE[112345 6
PNO: Fast ~—»— Trig: FreeRun TYPE| WHARAAARAR
IFGain:Low #Atten: 6 dB DET|ANNNN N
Mkr1 21.497 5 GHz
Ref Offset 29.14 dB
1L%’dBJdiv Ref 20.00 dBm -48.00 dBm
100
0.00
-10.0
200
DL1 -2805 dBim)
300
-40.0
1
-50.0 o,
R A e e S B
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IMSG STATUS
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Antenna 28 - LTE / NR Modulation 640AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position M- Band 1 - Range 0.009 to 4000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ESE =

F RL [ RE [500 bC | [ SENSE:INT] [ ALIGN AUTO | 01:30:39 PMAug 01,2024
Marker 1 2.394802961620 GHz ) #Avg Type: RMS TRAGE[1[234 5 6
NFE PNO: Fast ~—»— 1rig: FreeRun TYPE|WWARAARAAR:
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.394 8 GHZ
Ref Offset 42.23 dB
19 gBiclv_Ref 40.87 dBm -35.59 dBm
309
n
208
108
0570
-813
-19.1
DL1 -28 05 dBm|
= ! e
N/ S
-39 |
-49.1
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)

IMSG

STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position M- Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[l & ]

RL [ RF [soe bc |

| sense:anT]

[ ALIGN AUTO | 10:49:21 PMJul 31, 2024

i |
I%enter Freq 13.000000000 GHz

PNO: Fast —+— 1rig: FreeRun
IFGain:Low #Atten: 6 dB

#Avg Type: RMS TRACE|1 23456
TYPE|W!

AAAAARAAY
DETJANNNNN

Ref Offset 28.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.492 5 GHz
-47.96 dBm

100

0.0o

DL1 -26.05 dBm|

-40.0

.1

P

-500

-60.0

Start 4.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE / NR Modulation 640AM / OPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO | 01:37:07 PMAug 01,2024
Marker 1 2.375800629079 GHz ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Fast (5 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 10 dB DET/ANNNNN
Ref Offset 42.23 dB Mkr1 2.375 8 GHz
19 gBiclv_Ref 40.33 dBm -37.73 dBm
303
203
103
0.330
-967
197
DL1 -28 05 dBm|
=297
/ 1
. WW
397
I
-497
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 2 - Range 4000 to 26000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-
RL [ RF [soe bc | | sense:anT] [ ALIGN AUTO | 11:02:42 PMJul 31, 2024
Center Freq 13.000000000 GHz | ] #Avg Type: RMS TRACE|1 2345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:Low #Atten: 6 dB DET/JANNNNN
Mkr1 21.501 5 GHz
Ref Offset 28.14 dB
10 dBdiv Ref 20.00 dBm -47.89 dBm
100
0.00
-10.0
-200
DL1 -28 05 dBm|
-30.0
-40.0
.1
-50.0 o
WOV PPN RPN PN S
-60.0
-70.0
Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts
IM‘SG STATUS
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Configuration 7

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Antenna 28 - LTE / NR Modulation LTE-64QAM Band25 +NR-QPSK Band25 +LTE-QPSK

Band66+NR-QPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position B- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬁ/\@-.
RL | RF [s0e bc | | [ SENSE:INT| | ALIGN AUTG | 01:17:53 PMAug 01,2024
Marker 1 2.367799646956 GHz | ) #Avg Type: RMS TRACE[12345 6
NFE PNO: Fast 0 1rig: FreeRun TYPE| WithAAARAR
IFGain:Low #Atten: 12 dB DET/ANNNNN
Mkr1 2.367 8 GHz
Ref Offset 42.23 dB
‘IL%gBJdiv Ref 35.67 dBm -35.50 dBm
287
.
157
.67
-433
143
-243
DL1 -28 .05 dBim|
1
313 \, \, ‘ . P ]
TR s
-443
543
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE-640AM Band25 +NR-OPSK Band25 +LTE-QPSK

Band66+NR-QOPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position B- Band 2 - Range 4000 to 26000 MHz

= - s

ALIGN AUTO | 12:47:37 PMAug 01,2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e@ bc | | | SENSE:INT| [
c

enter Freq 13.000000000 GHz |

PNO: Fast +»— Trig: FreeRun

#Avg Type: RMS TRADE’Tz 3456
TYPE| WA

DET|ANNNNN

10 dBldiv
Log

100

0.00

-10.0

-50.0

-60.0

-70.0

IFGain:Low #Atten: 6 dB

Mkr1 21.490 0 GHz

Ref Offset 28.14 dB
Ref 20.00 dBm -47.94 dBm
DL1 -28.05 dBm|

’1
R o WY
" AR A AN A A it o]

Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MIHz #VBW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Antenna 28 - LTE / NR Modulation LTE-640AM Band25 +NR-OPSK Band25 +LTE-QPSK
Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25
+LTE-20M Band66+NR-20M Band66 - Channel Position M- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 01:11:10 PM&ug 01,2024
Marker 1 2.375300567696 GHz | ) #Avg Type: RM3S TRACEI1 2345 6
NEE PNO: Fast (50 Trig: Free Run TYPE| WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.375 3 GHz
Ref Offset 42.23 dB
19.giciv__Ref 38.86 dBm -35.35 dBm
289
189
8.86
114
-1
211
DL1 -28 05 dBm|
311 ‘ a'
J L. """'*-—..._—"f\“’
411 o]
511
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE-640AM Band25 +NR-OPSK Band25 +LTE-QPSK
Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25
+LTE-20M Band66+NR-20M Band66 - Channel Position M- Band 2 - Range 4000 to 26000

MHz

—
[ Keysight Spectrum Analyzer - Swept SA (==

RL [ RF [s0a bC | | | SENsE:aNT] [ ALIGN AUTO | 12:53:48 PM Aug 01, 2024
Center Freq 13.000000000 GHz | i #Avg Type: RMS TRACE[12345 §
PNO: Fast —+—  Trig: FreeRun TYPE | WAAAAARY

IFGain:Low #Atten: 6 dB DETIANNNNN

Ref Offset 29.14 dB Mkr1 21.499 5 GHZ

1L%’dBJdiv Ref 20.00 dBm -47.99 dBm

100

0.0

-10.0

DL1 -28.05 dBm|

-40.0

-60.0

-B0.0

-70.0

Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 36.00 s (36000 pts
IMSG STATUS
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Antenna 28 - LTE / NR Modulation LTE-64Q0AM Band25 +NR-QPSK Band25 +LTE-QPSK

Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA (==
RL | RF [s0e@ bc | | | SENSE:INT| | ALIGN AUTO | 01:04:36 PM&ug 01,2024
Marker 1 2.415805539692 GHz | ) #Avg Type: RM3S TRACEI1 2345 6
NEE PNO: Fast (50 Trig: Free Run TYPE WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.415 8 GHz
Ref Offset 42.23 dB
19 giciv__Ref 40.60 dBm -35.42 dBm
306
086 M
106
0.600
-840
-19.4
DL1 -28 05 dBm|
-29.4 I 1
P ]
-394 T
-49.4
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE-64QAM Band25 +NR-QPSK Band25 +LTE-QPSK

Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band25 +NR-20M Band25

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 2 - Range 4000 to 26000 MHz

E—

[ Keysight Spectrum Analyzer - Swept SA o)
RL [ RF [soa bC | | | SENSE:NT] [ ALIGN AUTO | 01:02:05 PM Aug 01, 2024
Center Freq 13.000000000 GHz | . #Avg Type: RMS TRACE[112345 6
PNO: Fast —s— Irig: FreeRun 1;25 e

IFGain:Low #Atten: 6 dB

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.491 5 GHz
-47.93 dBm

100

0.0

-10.0

DL1 -26.05 dBi|

-40.0

500

-B0.0

-70.0

Start 4.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

IMSG

STATUS
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Configuration 8

Maximum Output Power 32.74(LTE)+ 38.75(NR) dBm
Antenna 28 - LTE / NR Modulation 64QAM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

e Keysight Spectrum Analyzer - Swept SA )
RL | RF 50Q DC | | SENSE:INT| | ALIGN AUTO | 01:45:41 PMAug 01,2024
Marker 1 2.324794368046 GHz | ) #Avg Type:RMS TRACE[12345 6
NFE PNO: Fast [, 1rig: Free Run TPE| WA
IFGain:Low #Atten: 12dB DET/ANNNNN
Mkr1 2.324 8 GHz
Ref Offset 42.23 dB
1ngsmiv Ref 43.12 dBm -35.77 dBm
331
231
131
312
-6.88
-16.89
-269 DL1.28.05.d6
1
] RS e
-36.9 v—
-4B.9
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation 640AM / QPSK - LTE / NR Carrier Bandwidth 5 MHz / 20.0

MHz 15 kHz SCS - Channel Position T- Band 2 - Range 4000 to 26000 MHz

Keysight Spectrum Analyzer - Swept SA

—
[ES e

RL [ [s02 DC |

| SENsE:aNT] [ ALIGN AUTO | 12:31:42 PM Aug 01, 2024

0 RF |
Eenter Freq 13.000000000 GHz

‘ #Avg Type: RMS

PNO: Fast -#— 1rig: FreeRun

TRACE|1 23456
TYPE| WWWAMAAR
IFGain:Low #Atten: 6 dB DETIANNNNN

Ref Offset 29.14 dB

10 dBidiv  Ref 20.00 dBm
Log

Mkr1 21.508 0 GHz
-48.00 dBm

100

0.0

-10.0

DL1 -28.05 dBm|

-40.0

-60.0

-B0.0

-70.0

Start 4.000 GHz
Res BW 1.0 MHz

Stop 22.000 GHz
#Sweep 36.00 s (36000 pts

#VBW 3.0 MHz*

IMSG

STATUS
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Configuration 9

Maximum Output Power 29.72(LTE)+35.74(NR)+ 33.97(LTE)+33.97(NR) dBm

Antenna 28 - LTE / NR Modulation LTE- 640AM Band2 +NR- QPSK Band2 +LTE- QPSK

Band66+NR-QPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band2 +NR-20M Band?2

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 1 - Range 0.009 to 4000 MHz

—
[

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0@ pC |

[ SENSE:INT|

[ ALIGN AUTO | 01:51:53 PMAug 01,2024

[
Marker 1 2.467811923490 GHz
NFE

#Avg Type: RMS TR«EE’Tz 3456
TYPE| Wiihr AR

N c— Trig: Free Run
egniow ™ #Atten: 12 dB DET|ANNNN N
Mkr1 2.467 8 GHz
Ref Offset 42.23 dB
‘IL%gBJdiv Ref 41.43 dBm -35.16 dBm
314
214
1.4
143
-8.57
A8
5B DL1 -28.05 dBm|
’ 1
4/ / ’ (U NS i iy
A
I——
-48.6
Start 9 kHz Stop 4.000 GHz
Res BW 1.0 MIHz #VBW 3.0 VMIHz* #Sweep 8.000 s (8000 pts)
IMSG STATUS

Antenna 28 - LTE / NR Modulation LTE- 640AM Band2 +NR- OPSK Band2 +LTE- QPSK

Band66+NR-OPSK Band66 - LTE / NR Carrier Bandwidth LTE-5M Band2 +NR-20M Band?2

+LTE-20M Band66+NR-20M Band66 - Channel Position T- Band 2 - Range 4000 to 26000 MHz

= - s

| SENSE:INT|

| ALIGN AUTO | 12:38:32 PM&ug 01,2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e@ bc |

[
enter Freq 13.000000000 GHz

PNO: Fast +»— Trig: FreeRun

#Avg Type: RMS TRADE’Tz 3456
TYPE| WA

DET|ANNNNN

10 dBldiv
Log

100

0.00

-10.0

-50.0

-60.0

-70.0

IFGain:Low #Atten: 6 dB

Mkr1 21.495 6 GHZ

Ref Offset 20.14 dB
Ref 20.00 dBm -47.97 dBm
DL1 2805 dBm

.1
i,
T i Y N s e Py A

Start 4.000 GHz Stop 22.000 GHz
Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 36.00 s (36000 pts

IMSG

STATUS
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Limit 27.53 (h) (1)

Limit -13 dBm - 10 * Log (32) = -28.05 dBm.
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2.5

FREQUENCY STABILITY

251 Specification Reference
FCC CFR 47 Part 27, Clause 27.54
FCC CFR 47 Part 2, Clause 2.1055
2.5.2 Date of Test and Modification State
01-August-2024 - Modification State 0
253 Test Equipment Used
The major items of test equipment used for the above tests are identified in Section 3.1.
254 Environmental Conditions
Ambient Temperature 21.3°C
Relative Humidity 48.8%
255 Test Method
All measurements were made in accordance with FCC KDB 971168 D01, Clause 9 and ANSI C63.26
Clause 5.6
2.5.6 Test Results

Configuration 1

Maximum Output Power 38.75 dBm

Frequency Error (Hz)

Temperature Voltage Channel Position M
30°C -48.0 V DC -1.07

-20°C -48.0 V DC -1.53

-10°C -48.0 V DC 1.30

0°C -48.0 V DC 0.25

+10°C -48.0 V DC -1.23

+20°C -40.8 V DC -0.30

+20°C -48.0 V DC -1.14

+20°C -55.2 V DC 1.03

+30°C -48.0 V DC -1.26

+40°C -48.0 V DC 1.39

+50°C -48.0 V DC 0.27
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Configuration 3

Maximum Output Power 38.75 dBm

Frequency Error (Hz)
Temperature Voltage Channel Position M
330°C -48.0 V DC -1.08
20°C -48.0 V DC 0.14
10°C -48.0 V DC 1.05
0°C -48.0 V DC -1.23
+10°C -48.0 V DC 1.18
+20°C -40.8 V DC 127
+20°C -48.0 V DC -1.53
+20°C -55.2 V DC -0.92
+30°C -48.0 V DC 0.27
+40°C -48.0 V DC 0.17
+50°C -48.0 V DC 0.26
Limit 27.54

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.
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SECTION 3

TEST EQUIPMENT USED
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3.1

TEST EQUIPMENT USED

List of absolute measuring and other principal items of test equipment.

Calibratio Calibration
Instrument Manufacturer Type No. TE No. n Period Due
(months)
Auxillary Equipment
Computer MacBook Pro Apple BAMS-1002122808 N/A O/P Mon
PSU LP2 x 700W Ericsson BAMS-1017033678 N/A O/P Mon
SFP module N/A O/P Mon
Power supply (for EUT) Keysight g‘ggg’\?f 8OV/42A BAMS-1001643633 N/A O/P Mon
Pre-test/ 32 ports
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZZQHSZ'?”"" Analyzer (2Hz- | oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components IlSO?-TECH IDM TE-5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Maximum Peak Output Power and Peak to Average Ratio - Conducted
Atteunator 20dB QlemﬂeX/W einsch | \odel: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB ’;IemﬂeX/W einsch | \odel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZIQHSZ')Q”""' Analyzer (2Hz- | oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components IJ_SO(J)__TECH IDM TE-5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Occupied Bandwidth
Atteunator 20dB gemﬂexm einsch | \odel: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB Qle“’ﬂeX’W eiNSch | \odel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZIQHSZ')Q”""' Analyzer (ZHz- | oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components | 20 T IPM | re 5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Band Edge
Atteunator 20dB Aleroflex/Weinseh | Model: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB :Iemﬂe"/ WeInsch | \jodel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
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Calibratio

Instrument Manufacturer Type No. TE No. n Period Calibration
Due
(months)
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-20258
ZZ(QHSZ')Q’”E" Analyzer (2Hz- | i oy sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components | 20T IPM | re 5601 12 23-Feb-2025
Spectrum Sysyem TUV SUD N/A TE5991 N/A O/P Mon
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
Transmitter Spurious Emissions
Atteunator 20dB gemﬂex,we'”s‘:h Model: 6834-20-11 | SERIAL NO: 004 N/A O/P Mon
Atteunator 20dB FleroflexfWeinseh | viodel: 6834-20-11 | SERIAL NO: 002 N/A O/P Mon
Hygro meter Rotronic HP21 TE-5264 12 08-Aug-2024
ENA Network Analyzer .
(2Hz-44GHz) Keysight E5080B BAMS 1056688792 12 11-Jan-2025
ZjéHSZ')g”a' Analyzer (ZHz- | o\ sight N9030A BAMS 1001562403 |12 02-Jan-2025
Digital Multimeter RS components IJ_SO?-TECH IDM TE-5601 12 23-Feb-2025
Milliohm meter RS PRO ILOM-508A TE-006192 12 10-Aug-2024
High Pass Filter
Frequency Stability
i'r?:s'zgpd Spectrum Rohde&Schwarz | FSW 2Hz-13.6GHz | BAMS-1001490625 | 12 22-Apr-2025
Agilent N8738A 80V/42A
System DC Power Supply Technologies 3360W BAMS-1001518021 - -
Climatic Chamber 8 vetsch .- BAMS-1001235891 |- -
Industrietechnik
Digital Multimeter RS PRO RS14 TE6485 12 31-May-2025
Thermo-Hygro-Barometer | RS Pro N/A TE 5931 12 12-Jun-2025

TU — Traceability Unschedule

N/A — Not Applicable

O/P Mon — Output Monitored with Calibrated Equipment
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3.2 MEASUREMENT UNCERTAINTY

For a 95% confidence level, the measurement uncertainties for defined systems are:-

Test Discipline Frequency / Parameter MU l’\jlr?lt
Csionducted Maximum Peak Output Power- Up to 8.4 GHz +1.07 dB
pectrum
Conducted Emissions- HP-VEE Software 9K kHz to 22 GHz +0.89 dB
Frequency Stability - HP-VEE Software 2110 MHz to 2200 MHz +74.1 Hz
5 MHz Bandwidth | +32981.6 Hz
oM +65818.6 | Hz
Occupied Bandwidth - HP-VEE Software or | Up to 20.0 MHz 5 VH
Spectrum Bandwidth z
p Bandwidth +353783.5 | Hz
20.0 MHz
Bandwidth +131634.5 | Hz
Band Edge & PSD - Spectrum Up to 8.4 GHz +1.05 dB

Measurement Uncertainty Decision Rule

Determination of conformity with the specification limits is based on the results of the
compliance measurement and does not take into account measurement instrumentation
uncertainty as defined in ANSI C63.26:2015 Clause 1.3.

Risk: The uncertainty of measurement about the measured result is negligible with regard to the
final pass/fail decision. The measurement result can be directly compared with the test limit to
determine conformance with the requirement (compare IEC Guide 115). The level of risk to
falsely accept and falsely reject items is further described in ILAC-G8
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3.3 MEASUREMENT SOFTWARE USED

List of measurement software versions used for testing.

Instrument Manufacturer | Type No. TE No. Softv_vare
Version
Spectrum Software Version [ TUV SUD SCU004 TE5991 1.11.8
PXA Signal Analyser Keysight N9030A BAMS1001562403 | A.19.05
HP-VEE Software TUV SUD HP_VEE N/A V3.35
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SECTION 5

ACCREDITATION, DISCLAIMERS AND COPYRIGHT
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4.1 ACCREDITATION, DISCLAIMERS AND COPYRIGHT

ED
\\\\HIHI'// C')\N A O
Lot > O
iDewRe 2 z
- ~
’/7/\\\\‘ '%m%
3 7/ N ] Accred. no. 10363
"/u||\\ .

Testing
ISO/IEC 17025

This report relates only to the actual item/items tested.

Our Swedac Accreditation does not cover opinions and interpretations and any expressed are outside the
scope of our Swedac Accreditation.

Results of tests not covered by our Swedac Accreditation Schedule are marked NSA
(Not Swedac Accredited).

This report must not be reproduced, except in its entirety, without the written permission of TUV SUD
Sverige.

© 2024 TUV SUD Sverige

Postal Address: Adelgatan 2, 211 22 Malmd, Sweden
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ANNEX A

MODULE LIST
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Configurations 1-22 (all tests except Frequency Stability)

Product Product No R-State Serial No
AIR 3283 B25 B66 KRD 901 892/2 R1C E23F527361
CT-DU25 LPC102500/1 R3B T01G522534
Software Version: CXP2021151/1 Revision: R21A984
Configurations 1 and 3 (Frequency Stability only)

Product Product No R-State Serial No
AIR 3283 B25 B66 KRD 901 892/2 R1C E23F529480
CT-DU25 LPC102500/1 R3B T01G522088
Software Version: CXP2021151/1 Revision: R21A984

External Cables Connected to the EUT

Port Type Length (m) Specifications
DCin DC power 2*10 m2 Copper cable
Earth Ground 50 mm2 300/500V, -40/90 °C
Data_1 & Data_2 Optical fibre cable 20m Single Mode Duplex
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